djamato

ILLUSTRATED SPARE PARTS LIST
- FOR
HIGH SPEED
EXTRA SMALL CYLINDER BED
CHAINSTITCH MACHINE

MODELS & DEVICES
<ME2713 2) VE2711-2  VE2711-1

VE2715P-2 VE274UPR-2 2 o H

o
AS3 UT—-—~—~—UT/ST 124
——UT-A22——UT-A2 4«-——UT——A2 4/ST-A——

No4

50 Folliay M ORIGINAL




Sy = DRSS

:@ﬂHVUZFHmﬁH$M&4G%bLiMbﬂﬂW%E$¥?meT%§XF%Wﬁ
LTWET,

HEI~MTCEREFREFALZEBLTVET,
FHIS~YFEF N, [AHERSEZEEL TVET,

R )2 REEREATWE DT —OTERNEXAEXIBEERDLTVET.

35 DB (Par S oBizREshTLEY)
[ ] giEoO,R—Y Y 2 LT, LEEFE XN BEHEEZRDLTVWET,
[ JANikIEParts No. BRUOZRVEORIR .

& HEOSA—Y YA MCHLT, SEENSHEBGERTETVERDLTNET,

BREXOROER

¥ —DOR—Y Y R MNEERINTWARMAHE T EXOBRIE, Parts No. (Flz¥E, 3100026)
TREWLET.

S 00680110441k, 0068011 %6801 T HILTFE VN
& FPo— A AL 7THEXOEAGE LRI EZBALET IV,
% ﬂﬁv7y&K%ﬁénfwaw340#EHW%Xﬂ%Xﬁ%£bLTw£TO

&ﬁécwﬂ—vuzb®%ﬁ$ﬁm.&aa&nﬁﬁénéﬁéﬁ&ni#mﬁiT
p::4 VY,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VE2713-148L-2(156L-2,
164L-2)-TIN. .

The items from No.l to No.17 contain the standard model .

The following items included No.18 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

Explanation of Marks (marked at the side of PartiNo.)

@ nmeans this part and model is added to the previous Parts List.

to place an ‘order for the parts ‘

How

¥¢ When placing an order for the parts from this Parts List, please clearly state
the Parts Ng. (e.g.3100026) which you require so that we can deliver the correct
parts to you.

¥¢ When the Part No. is “0068011" , please place an order for the part by showing
“0068011” or “68011".

% When ordering Vinyl Tube, please inform us of the Part No. and the length.

¥ Size of Collar listed on Parts List shows :
Inside diameter XQutside diameter X Thickness.

This Parts List is subject to change without notice.

AR




CONTENTS =] NG
MISCELLANEOUS COVERS (1) + + « » v v v v v v . .. HIA—BERA) - - - -

H " (2) ............. " (2) .....

" " (3) ............. I (3) .....
MISCELLANEOUS THREAD EYELETS + « « « « « « . . . . B - - .
MISCELLANEOUS BUSHINGS - - « « « « « v o o o . . . Ty oAk - - - - -
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM - - - - §H8 4 B (A Falima - - . .
MISCELLANEOUS LOOPER THREAD TAKE-UP - - - - - . . . FHREFHLBEEK: - - -
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - - b B4R it 5i8 0) ity - . .
NEEDLE BAR MECHANISM « - « « « « v v v v o v v . . SHismm . - - . . . ..
PRESSER FOOT MECHANISM - - - « « + « v« o .. . . WIE®E. - - - .. ..
SPREADER MECHANISM - + « « « « « o o o oo L. ., B S — SR - - - -
LOOPER DRIVING MECHANISM « « « - « « « v v . . .., Jo—/ Bt - - - - . ..
FEED DRIVING CONTROL MECHANISM - - - « « « . . . . DL S
FEED DRIVING MECHANISM(1) + - = « « v v v v v ., EUBEQ) - - - ..

" " (2 ............. /i (2) ......
LUBRICATING MECHANISM(1) - « « « « . . . . . . .. wEwmQa) -

" ¥ (2) ............. " (2) ......
VE2713-156L-2-T2A, 1565-2-K4N EXCLUSIVE PARTS - - -4 JEFLEHRS - - -
VE2711-148S-2, 1565-2, 164S-2 EXCLUSIVE PARTS - - -4 JEFLERME -

@VELT11-1485-1, 1565-1, 164S-1 EXCLUSIVE PARTS - - - % J€ 7/ mmame . . -
VE2715P~1565-2 EXCLUSIVE PARTS(1) « « » + - - - . . YTETLERHBE 1) - -
" " " (2) ......... " (2)
" " " (3) (PULLER MECHANISM) " (1)
" " " B n " ) #" ()
” " " S ( o " ) " (5)
®VE2740PR-1485-2 EXCLUSIVE PARTS(1) « + « - « « .. YITETAERAER ()
® " " (2) (PULLER MECHANI SM) " (2)
® " 1" M " ) " (1)
¢ " " Q) ( w " ) " (8)
“ASI" DEVICE » « = « = v v v v v e e e ASITHRERE . - - - ...
"UT" DE"\'ICE(‘]) .................. UT"%@(]) ......
" " (2) .................. 17 " (2) ......
" " (3) .................. Y ” (3) ------
7 " (4) .................. " 7l (4) ......
“UT’/ST" DEVICE .................. “UT/ST"%E- ......
“UT-A22", “UT-A24" DEVICE(I) - = = « v « « v . . "UT-A22", “UT-A24" & (1) -
" " N ) T T " " n () -
17 " TR | R . o " n (3) -
" ” B @) » vowwwma n i oo s " " no(4) -
“UT-A24/ST-A" DEVICE « = « « « « v v v v v v ... “UT-A24/ST-A"S68 - - -
EXTRA PARTS (1) =+ + v v v v o v oo W& - - - -
" I (2) .................. " (2) ......
" " (3) L I T " (3) ......
THREAD STAND & SUPPORTING BOARD - - - « « + » . . . RIEBRUSTIR - - - -
LIST of MAIN SPARE PARTS - - - - « « . . . .. .. TESRURpb - - - .
WARNING LABEL » « = = = « « v ¢ o v v v v w v u o, ESARJ e voe e

INDEX =~ = = 9% 5 4 % 2 & 6 4 o s » » o & « % w5



i 4




Ref.

oy

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35

MISCELLANEOUS COVERS(1) AA—EE ) 1

Parts Amt .

Na Description i % Req
3100026 T0D COVEL » & & @ 5 % 3od 5 & s Efr— e v - - e e e e e, 1
110045 Screw(M4—0.7X12) « + « « « « « IERY » v v v v e 0y 11
3500430[3100027 JTop Cover Gasket = = « - « « « -« EHA—RyF o oo 1
0068011 0il Sight Window - - = - « - - - AANFEREZE - - - - - - . 1
0020759 Top Cover Seal Plug+ « - - - - - EHN—GER - - - - 1
390069 Brand Name Plate + « - - - - - - =4 1
390068 Brand Name Plate(92) =+ « « - « - GERL = =+ ¢ o 0 e e e |
390067 Brand Name Plate(106) - - - - - - GR « ¢+ - e e e e 1
3100018 Head Cover - - « « « « « « « « . ANy RhaS— v e e e el 1
3500431[3100019 JHead Cover Gasket = =+ « =« - - « ~y Rh8—rRy - 1
0093864 Head Cover Seal Plug « - - - « - Er - S 1
390138 Brand Name Plate - » = « « -« « . 7 L 1
3150004 Cylinder = = « « « « ¢ v v v« oY F o w00 oL ]
009752 Screw(M5—0.8X15) = « =« « « « « IERY =« v v v e e o 5
3150163 Knock Pin - = « « « « « ¢« o v v AL/ < 2
110036 Screw(M3-0.5X6.5) =« » « « - « - IERY « v v v e e e e 5
3150099 Side Cover, Complete Set - - « - $EBHX H A A—(8H) - - - - - - 1
3150100 Side Cover Hinge =« « + « « « « B A—peyo - - - .. 1
3150101 Side Cover =+ « = + « « « « « . . BB O N— - - o o oo |
340034 Side Cover Hinge Pin - - « - - - i DA S S S AN
3150119 Cover Latch Spring =« - - + « - AN—=F S F IR o o0 o 1
009995 Screw(M3-0.5X5) « -« - -« « . . IERY o v v e e e 1
3150141 Cylinder Gasket « « = « « « « « c Y ¥Ry . o .. 1
3100004 Oil Reservoir « +» « « « « « « « . i =0 AR IR |
3100005 Oil Reservoir Gasket - - - - - - MZrRwxo o oo 0 v 1
0020137 Drain Hole Seal = + « « « « « « . HMIEF 2O F e o v - |
005075 Screw(3/8-24%X8) =+ « + + + + . . it B 7 o S A |
3150000 Machine Frame Unit(l) « - - « « - T—AhXy K1) - - - - 1
120016 Screw(M8-1.25x%20) =« - - - - - . R e v v e e e e e 4
340000 Machine Frame Supporting Bar Ny R « -« o v 4
2049401 Serial Number Plate - « « « - - - BEL—K - - o 00 1
000726 Rivet « =+ =+ = v v o v oo v IEAGE o e 3

YEITI3



VETI3 |-



MISCELLANEOUS COVERS(2) H3—BR (2) 2

Ref.
Na

W 00 —1 Oy O e LD D

Pt

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32

Parts Amt .
No Description 5 4 Regq.
3150103 Cloth Plate(Large) + » « v o » JaALL—h(K) - - - 1
009748 Screw(M4-0.7X12) = « « « + « « i s v 8 g0 @ w @ 3 3
3100020 Crank Chamber Cover « « + « + = -« FABI— e o e e 1
3100021 Crank Chamber Cover Gasket - - - FAH A—roF o « « . . 1
130003 Screw(M4-0.7X7.3) =« = « « = - - IERY » v v v e e e v e 10
3150105 Machine Frame Upper Cover(Left) - <y FEH N—(E)+» +» - - - 1
009779 SC]‘EW(“:}“O.SXE) ........ J.I:*i} ........... T
3150102 Cylinder Cover(Rear) - « - - - - YU FHN—(F) - - - - - 1
3150106 Upper Cover Support s - « - - - - Ny FEBA—BfHE- - - -1
0093864 Seal Plug s » « * » o o » o » @ o BEES « .« ok owow e w oW e w0 e 6
0065275 Seal Pluge « ¢ » o & & = a/s o » SEBS L . 4 e e e e e e 1
3100006 Seal Plug= = + » = » o o o w o SEEL & o« e owoem o e a 1
3100017 - Rear Cover Gasket - - - - - - - - BHIN=IRy T e o o000 1
3100016 Reai Cover ¢ * » & & = s.0.0 5 2 A 1
110013 Screw(M4-0.7X8) =+ « « » - = - - IERT « v o e e e e 6
3100113 Needle Bar Guard « « - - - « - - $HEH— K- - - - o - . . 1
110079 Screw(M4—0.7X8) + « + « « + « S LR R 2 s e e 9
3150095 Cylinder Upper Cover =+« + « « « « YU F EHhN—- - o o . . 1
3150097 Cylinder Upper Cover Spring(Rear)s V) v F EH N— () - -1
110091 Screw(M3=0.5X3) -+ « » « = + « & 11::1-‘(‘:; ........... 4
3150096 Cylinder Upper Cover Spring(Front) 3V & EHR— X (F) - 1
3150181[31500941Stitch Plate Support - - - - - - SHEREAHAR - - - - - 0 0 - - 1
110041 Screw(M4—0.7X8) =« = = « + + « - IERE s « w2 3w 9
340036 Knock Pin= = « « « « « o v o o Ve 4 = B )
3150126 Fabric Guide(Right) (Covering Seam) FF&' 4 F(FH) (Y 7V H) - - 1
3150127 Fabric Guide(Left)(Covering Seam)fit' 4 K(&E) (Y 7V H) « - -1
110007 Screw(M2.5-0.45X6) « « « « « & - JEsgReF » % 5 @ w0 @ s ow s 2
340035 Knock Pin = = = = = = = « = « « &« PEEAPPIEF G & B e e 8 R s 1
3150123 Positioning Bushing+ - - - - - - (fBERA T/ v o o 9
110032 Screw(M3-0.5X6.5) « « « - - - | = S A 2
009744 Screw(M3—0.5X10) » « « « « « « IERY o 0 v e e e e 9
3150129 Rubber Plate « « « « ¢ « - - - . N e N 1

VELT13



YE2T13



MISCELLANEOUS COVERS (3) H—BE&k () 3

Ref. Parts Ant .
‘N _No Description o 4 Req.
1 3150116 Front Cover Hinge Bracket + + « - BiBAX H N—b Vv PHAE - -1
2 120001 SCTCW(M4_{].T><94) ........ _ﬁ:,‘?fj ........... 2
3 160001 Screw(M4-0.7Xx4) - - = - - - « . 772 AR . 1
4 3150114 Front Cover Support . - - « - - - HiBAF B S—FfiR - - - - - 1
5 180005 Screw(M5—-0.8%X8) = « « « « « o . JERSE 5 5 8 8 &0 W G e e 1
6 300100 Conical Spring Washer « - - - - - MNET /% e o o o oo o o 9
Vi 170001 SCTEW(M4_0.7X8) ........ _u_-‘;i(-y ........... 1
8 000022 Wloirw w8 & & 8 ¥ & & W 8% gy w4 8 i e @@L 4 1
9 110035 Screw(MA—0.8X10) « « + = « = « Bl e o o s @ i o om oo s 1
10 0094201 Cover Latch Spring =+ « « « « « - HNR—F 9 FRE - o v o 1
11 110012 Screw(M4=0.7X5) =« « = « « + « EESF e ¢ v 0w e ose ow 1
12 110048 Screw(M4-0.7X10) + = = « « = - - IERY o 0 v o v o oL 3
13 3150111 Front Cover Unit ¢ « « ¢ « « - - HIBAX b S—(Gd) - - -+ - - 1
14 4109403 Model Plate(See the below) -+ - - BIKIR(TEHZHR) - - - - - - 1
15 000726 Piwal o o oim % = 2 £ 2o %% w0 w3 bt s « o owmowm e 4w )
16 000538 Washer =« « « « « ¢ ¢« o o v o S S 3

() BAEZEHEXOBREI#EELA(F—VES, H%%ﬁé‘ﬁ)%%ﬂ%ﬁ?éwo
Note : Order for Model Plate must be accompanied by mode! designation(including
symbols of gauge and devices).

VELTI3



VE2TI3




MISCELLANEOUS THREAD EYELETS

Ref. Parts
No _ Na_
1 0024084
2 0030255
3 0032952
4 0032952
5 0090071
b 000177
1 0031111
8 290029
9 0090812
10 3100075
11 0030856
12 0090807
13 3100074
14 110013
15 3100087
16 110013
117 0036175
18 0032425
19 0032426
20 001093
21 3150109
22 0080393
23 110012
24 3100081
25 0063074
26 001818
27 0037108
28 0035813
29 000360
30 3100442
31 130003
32 0090068
33 32000438
34 190020
35 0093528
36 000538
37 0021735
38 3200047
% Ref. No. 39 to 52

Description
Thread Tension Spring Cap - -
Needle Thread Tension Spring

Looper Thread Tension Spring

Thread Tension Spring Retainer
Felt
Tension Disc
Tension Post
Tension Post Ferrule
Tension Disc Separator

Tension Disc Eyelet

Thread Lead—in Guide
Tension Post Support
Screw(M4—0.7%x8)
Needle Thread Retainer Support

Screw(M4-0.7x8)[M4-0.7%8] - - -

Thread Retainer Disc Support

Needle Thread Retainer Dice - - -
Needle Thread Retainer Spring » -

Screw(1/8-44x%2.2)

Thread Eyelet Pipe

Thread Eyelet (Front)
Screw(M4-0.7 X5)
Top Cover Thread Guide
Supplementary Thread Guide
Tension Post
Supplementary Tension Disc

Supplementary Tension Spring - -

Nut

Needle Thread Take—up Guard - - -

Screw(M4-0.7x4.5)
Needle Thread Guide
Top Cover Thread Eyelet (Left) -
Screw(M4-0.7X38)

Washer
Thread Eyelet Pipe(Long)
Top Cover Thread Eyelet (Right)

See the following page.

oooooooooooooo
----------
----------
------

ooooo

-------
oooooo
------

ccccccc

ooooooo
oooooo
oooooooo

-----

oooooooooo
ooooooooooooooo

-------

ooooooo

--------

.U:.*/ .........
Thread Eyelet Pipe Stay- - - - -
- REAA T (R)
- 8 Y Rl ()

# 38 B3 R
i %

cRMFAXXF YA (E) - -
© - FRRRTFR (BR)
Top Cover Thread Tension Spring -
C ABEFAR =) - -
CABFAXF ¥y 7 (F) » - -

RT3 (H Y 4)

Zx)v bk

RITFHE AL

7(.&;{1:& ........

Uw?#

L ]

-----

ccccccc

PR « v omom e

-------

.........

.........
--------

cccccc

--------
.....

------

YEZ713



VE2713




MISCELLANEQUS THREAD EYELETS

Description

SP Device, Complete Set
SP Container =+ « =+ = *

£EBAR
i %

SPEEE (M)« - - - - -
SPALAH « « 5 v &

.........................................

-----------------------------------------

Ref. Parts
Na No.
39 3100383
40 3100384
41
42
43 3100386
44 3100387
45 350009
46 000651
47 0063104
48 0020119
49 000532
50 004353
51 0090857
52 0024083

% Ref. No. 1 to 38

Pald v wmme s ¥ 9 5
Needle Thread Eyelet
Wood Screw(¢5.5%X6)[1/8-44%8] -
Guide Pin ........

Thread Guide Plate

Thread Eyelet Pipe(Short) - « + -
Washer =+ « ¢ « « &« o o + &
Screw(9/64-40%x7) - - - - -

Tension Disc Eyelet

Tension Spring Bushing

----- See the preceding page.

oooooo

;}'ﬁﬁp‘q*ﬁ .......

SIHFILAHE - - - - -
AEFF Y MEVIEA - - - -

VE2T13






MISCELLANEQOUS BUSHINGS

Tui ok 5

Ref.

&

|

— )
D 00 =3 O LN o OO D

[ e S T ey Sy T S A s
W 00 ~3 T LN e O D —

Al
22
23
24
23
26
2l
28
23
30

31
32
33
34
35
36
37
38
39
40

41
42

Parts
Na
3100106
3100107
3100099
0030291
000195
3100100
0063055
3200063
3200064
3100108

0093201
3100098
3150007
3150008
3150019
3150013
3150012
3150009
3150010
3150016

3150014
3150015
3150011
3150018
3150017
3100006
3100092
3100093
3150020
2100034

3101199
3101200
009784
0060176
004236
0060175
006004
000010
000547
000334

3100109
0065340

Amt .
Description & 2 Req.
Needle Bar Bushing(Upper) - + « &7 v =2(L) - - - - -« 1
Needle Bar Bushing(Lower) » + - - #&EF v 2(F) - « » - « - 1
Presser Bar Bushing+ « + - - - - Sy oo -]
0il Seal =+ « « « « « « & « « =« & Z AN — e o o e e e e 9
07l Fieh: « v wmmmme o 5 R oo n v ow o e
Spreader Driving Bar Bushing - - i) AA—ET7 v =2 - - -]
0il Seal + + « « « ¢ & & o « o« & j—/f}y:‘/-—}[, -------- 1
Spreader Driving Shaft Bushing(Left) &Vf—r@s/yva(k) - - « - - 1
Spreader Driving Shaft Bushing (Right)&V#V—r§7yv2(h) - - « - - 1
Foot Lifter Lever Bushing- - - - #8777 v/ = « « « .« 1

Needle Thread Take-up Bushing (Front) $+R& Vi~ > > = (Fi) - 1
Needle Thread Take—up Bushing (Rear)gt R V& 7 v = () - - 1
1
1

‘Feed Bar Lift Bushing (Rear/Left) %V FFl7 v = (&) (&) -

Feed Bar Lift Bushing(Rear/Right)2V EF#lh~7 v o = (%) () -

Lower Shaft Bushing =+ - « « « « - B A R R 1
Feed Rocker Bushing(Left) « - - - X VUMM v = (&)« + + 1
Feed Rocker Bushing(Right) - - - X VHiE#MT v =(F) - - - 1

Feed Bar Lift Bushing(Front/Right) 2=V L T#~7 v = (#) (FH)1
Feed Bar Lift Bushing (Front/Left)®t VY L TF#7 >+ = (§i) (F) - 1

Needle Guard Bushing(Right) - - - #Z/#7 v =(F) - - - -1
Needle Guard Bushing(Left) - - - $Z/r#h7 v = (&) - - - -1
Needle Guard{(Front) Bushing - - - &=/ @EDHE7T v ¥ = - - - -1
Feed Bar Lift Bushmg(Large/Left)%)J:'F*Ihi/./:n(jt)(ZE) 1
Feed Bar Bushing(Large/Right) » - EV#F v a2 (K)EFHE) - » -2
Feed Rocker Bushing(Large/Left) * @i ~7 v 2 (K)(E) » - -1
Seal Plug« « « = « « = « » = = & GEPh . & 55 8 b 5ok os o4 9
Looper Driving Shaft Bushing (Front)v— @7 v = (Fi) - - -1
Looper Driving Shaft Bushing(Rear) A —/ S@h7 v a () - - - 1
Adjusting Screw Bushing - - - - - EVRGA T vra - - -]
Seal Pl « vrwommmms = » = & REBE v o ww v w8 e w e 9
Eye Guard, Complete Set « « - - - FTAH—F@) 2 » = ¢ » « 1
Eve Guard Support = = « « « « « TAH—FEBfHR- » - - « - 1
Screw(M6-1X10) = = - « « - - - - i e e 5 % 5 ¥ 2 %o s 9
Eye Guard+ « ¢ ¢ » = « ¢ ¢ « < . FAHT—FK+ = « « « « = = - 1
Screw(3/32—56)(42) ....... J_t#\y ........... 2
Eye Guard Holder - = « « « - - - FAHT—FF&Ay - -« - - - 1
Screw(11/64-40x9.7) ~+ « « - - - JERT e o 0 v s e e e e 1
Conical Spring Washer - + « + - - MART e oo v 0o 1
'ﬂ'asher PR A T A U\})V»v .......... 1
Nut = = = « « + « » « &« « o &+ o« & '}“}’ |~. ........... 1

Needle Bar & Needle Bar Bushing, C. Set & -gHET v v =2 (J)1

L 3 Needle Bar ----------- s{-& ............ l

YE2713






NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

Ref. Parts
Na Na
1 3150074
9 160005
3 160007
4 3120070
5 3150073
6 160021
7 160009
8 0093089
9 3100128
10 0093090
11 3150069
12 3100122
13 3100127
14 110009
15 3100123
16 3100121
17 160004
18 001107
91 000636
92 3150080
23 3150072
24 3150081
25 110035
26 3150082
27 3150083
98 160000
29 3150089
30 110060
31 3159201
39 110036
33 3150086
34 160001
35 3150088
36 3159200
317 120048

Description

Pulley « = = « « ¢ = « + « « -
Screw(M6-1x8) =« « » « @
Screw(M6-1X6) =« « « « « « « -
Timing Belt » = « « = « « « o &
Belt Pulley(Rear) - » = = = - -
Screw(M5-0.8X6) =+ « + + « « -
Screw(M5—0.8X5) =« « ¢ + » - &
Ball Bearing(Right) « « « - - -

Main Shaft Sprocket (Lower)

Ball Bearing(Middle) + « « « -

Lower Shaft (Right) « « - - « -
Qil Pump Driving Worm=- - - - -
Counterweight (Small) -+ - - - -
Screw(M4—0.7x8) - - - - « « -
Ball Bearing(Left) - - - - - -
Lower Crankshaft - - - - « . -
Screw(M6—-1Xx4.8) =« « « « « « .
Roll Pin = + = + s« « « « &« &« &

Seal Plug s + = = « = = « « « .

Needle Guard Arm Block, C. Set

Needle Guard Arm Block - - - -
Needle Guard Arm =+ + = » « « -
Screw(M4-0.7Xx10) « » « « « « -

Needle Guard Driving Shaft

Collar(6X11X5mm) =+ + « « « -

Screw(M3-0.5X3) « « « ¢« . .
Needle Guard(Rear) Holder - - -« -
Screw(M4-0.7X5) = = « « « - -

Needle Guard(Rear) = = - « « -«
Screw(M3—-0.5X6.5) + « « « - -
Needle Guard(Front) Arm- + - -
Screw(Md-0.7X4) =« « + « « « -

Needle Guard{(Front) Holder

Needle Guard(Front) « + + + - -
Screw(M3-0.5%3.5) + « « « .« -

........

$HE7RUTHEE 6

= 2 Amt .

] S - | Req.
| R ‘T%%‘
ERT o o veme e ‘.
JEESF s ¢ vwwm e s s 5 & 6
BAI VTR b s oo o o 1
RIS —Y () - - - - - - 1
fRtfs e m e W s § 8 o8 8 1
JERY ¢ v v v v e e e e 1

R RTYVZ(&E) - -+ -1

CAA RS (F) e ]

BN RXT YT (R) - - - -1

Fah(E) « « - - - - - o - 1
PFd—A e v e e e e e e 1
){3y2~7l4 }~ (;J\) R |
J_I:jF/ ........... 2
R=ARFYT(E) » - -1
Ty - - o o0 - - 1
i[:;]‘(ej ........... 9
— )L e s s s e e e e 3
THaEE) « » + + ¢ 0 e e e 1
Froy - S 1
HZ Ak a) - - - - - 1
e 7| R 1
g - - - e e e e 1
Wekolw i s & 8 8 & 48 "
t-sdg - - - - - 0. - - 1
HT— e e e 1
Jt;‘tu/“ ........... 1
SESWIE - I
Pose o oo w5 % % 5 % 9
GBI () » + » v e e e e 1
e wmmon % % & & & 1
gt Epe- - - - - - - - 1
IERY o o o o v e v e e e 1
ey @B - - I
GHA (Ri) ¢ =+ o o o @ oo ]
IERY ¢ v 0 v e e e 1

VE2T713



YE2713



" MISCELLANEOUS LOOPER THREAD TAKE-UP FHEFh LB =

Ref. Parts kit
No No Description g £ Req.
1 3150005 Take-up Shaft Bracket - + - - - - HEMT Ty b oo .
9 120013 Screw(ﬂ.’i 0. 7)(8) ........ JJ:;;(:.‘/‘" T ST T 9
3 000779 Rogek Pime = » e e = w3 & & o VA RN - 9
4 190005 Screw(M4=0,7x5) = = « = = « « & NREBPHEF R « ¢ v o 0 0 o - 1
5 3120073 Take-up Eyelet Support Stop = + - M AKEIWRMAHRA by - -]
6 110[}41 SCTGW(M4‘0.TX8) ........ J}:*/ ........... 2
1 3120074 Stop Spring « « + + « + + ¢ o . EPSFIAR - 5 2 50w om e 1
8 110008 SCI'BW(H4_0.7X5) ........ lt*-i} I 1
9 3150122 Looper Thread Take—up Cover » = - HAHAIR— =« « « = « « v o 1
10 110013 Screw(M4-0.7%8) =« » « -« - - - IERY « o v v e e e e 1
11 3100087 Thread Retainer Support - + -« - - INBFE - - e e e e e 1
12 110009 Screw(M4=0.7X8) =« « « « « « « « Bt s RS E S b 1
13 0036175 ) Thread Retainer Disc Support - «/NRFHL - ¢ = = « = = - 1
14 0032425 Thread Retainer Disc =« « + « - INRITFIL s o+ ¢ v e e e 1
15 0032426 Thread Retainer Spring - - +« - - INRFRR s o e e e e 1
16 001093 Screw(1/8-44X2.2) - - - « - - - e ¢ o 0 siwwommm 1
17 3120072 Looper Thread Take-up -+ - + - « « FHREAFHL - - -« « « - 1
18 006212 Screw(M5-0.8X6) « « « « « -« - - RS = = o v = 0 0 0 a a0 s 9
19 0032719 Collar(10X16 X 6mm) « « + = - - - HTF— o v e e e e e e e 1
20 001459 Screw(9/64-40X3) + « « « - . EXTF ¢ o s 600w wwu 1
21 3120060 Take—up Shaft Bushing(Left) « « « A AET ¥ =(E) - - - - - 1
22 2100161 Collar(10X19X9mm) « = + + « « « AT =y s g sswEweh s 2
23 160003 Screw(M5=0.8X5) =« « = « « « - . B 3 A A .4
24 3120061 Take-up Shaft Bushing (Right) - - ¥ AEWT v =2(F) - - - + - 1
25 3120068 Belt Pulley(Front) =« - « « « - - 2 2 N6 R 1
26 160007 SCFEW(MG_] XB) =+ = « o o 2 - . _ﬁ:*:’;} ........... 2
27 160015 Screw(MB-IXB) ......... Jt$/ ........... 1
28 3150153 Looper Thread Take-up Shaft - - - FHRRFHLEy- - - - - - - 1
29 330007 Seal Plug e ¢ o ¢ o o o = « « - N EELI L LI 1
30 3150134 Belt Cover(Small) « « « « « « - c YL R AR— () - e e e e 1
31 004127 Screw(M4—0.7X6) =+ « + « « « « & IS AR R 4
32 3150120 Belt Cover(Small/Left) =« « » « - SN IR (E) - - - -]
33 004127 Screw(M4-0.7X6) =« « « « - - -« JESREFK = = o oo e 4w % 2
34 3150135 Take-up Shaft Cover - - « - - « - PN "l e I SR 1
35 000463 Laced Wire =« « = = « « « = « « . FJlr e e e e e e e 1
36 3150136 Looper Thread Take-up Eyelet Support A ARiEEfI#R - - - - - 1
31 170010 Screw(Md—0.7x4) =+ « = = « « - . HERY & ¢ 8 v 0w a5 v 5 s 1
38 300100 Conical Spring Washer = + « « « -« MART 9 %« v o v o = o 1
39 0093515 Thread Eyelet « » = « « « « « « & = 2RRIE v e e e e 9
40 000535 Washer = = = = = = « « « « = + . DS/ /d v v v o v 0 0 0 a 2
41 110002 Screw(M3—0.5X5) =« = + « ¢ - . . ERD e o v e e e . 9
42 3120143 ® Cast—off Plate - - « = « « « « - N—ISRR » = v o o e e 1
43 110054 Screw(M3-0.5X3.5) =+ » « « « + « HIERSP e o o 0 o o 00 s s 1
44 000669 Washer =+ * « « « « & « « + « o« & A I 1

VEZT13






Ref.

3

|

OO W 00 ~3 O L b LAY D ek

a—

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LTEHBEUHAERYBIE 8
Parts Amt .
Na Description pi £ Req.
4100004 Handwheel + = « « = « « « « « . . B B —tew: w0 % % % % 3 1
160005 Screw(M6-1x8) - « « « « - « . . o P 9
160007 Screw(uﬁ—lxﬁ) ......... ﬂ:$;“) ........ 10
000989 Handwheel Mark - « « « - - - - . N REAL—Nw—2 - « 1
0093090 Ball Bearing + = = « « « « « - . R=N_FYL ST e oo oo 9
3100129 Handwheel Adapter » = + « « - « . TELE « « o v v o o0 v 1
0095214 Timing Belt = « « = « = « « « . . BAZIUTAJp s oo oo 1
3100281 Upper Shaft Sprocket(Upper) + + + A KF—1 (L)« -« - - - . 1
3100275 Upper Shaft (Right) - = « - - « - EWGE) v 225 5 5 5 50 1
3100283 Upper Shaft Joint - - - - - - - . ERREF > o » 0 0 00 o0 1
3100127 Counterweight (Small) =« = « - - - G rrker A bilh) -1
110009 Screw(M4-0.7x8) - « « « « « « . IERT? e v s o o o v o w o 9
3100284 Upper Crankshaft « « « - « « - - t#@rsvy oo 1
0060057 Retaining Ring =+ « « « « « « « . IEAEE - o« o0 e e e 1
0093154 Ball Bearing =« = = « « « « « « . R—AR_XT YT e e oo 9
160004 Screw(M6-1X4.8) =« « « « « « « . IERT + 0 0 0 v v v v v e 2
000926 Rubber Seat = =« = = « « « « « & +, R Ny 1
0095170 Connecting Rod - « « « - = = - - HAZEVYy R o o 00 1
005071 Screw(11/64-32x14) « - - - - - - s & & 8 2 £4 68 k5 2
001174 Screw(9/64-40x10.3) + « « « « - IERT o o v v e v el 2
0095168 Guide Fork =« = = + « « = » « « . S 1
004312 Screw(1/8-44X7.9) « + « + « « ERT ¢ o 0 0 oe 0w 2
3100285 Driving Lever« =« « « « » wwwn SR EBE - - - - - - - - 1
120013 Screw(M6-1X15) = = « = « « « - . IERY ¢ o v o0 v e 1
120015 Screw(M5-0.8X10) - = = = - « « « IERZ = o 2 v ove e o s 1
000555 7 N - Darirde ¢ v » v %% % % o 3 1
3100286 SPACET = = % % % v 5 % s e w e R 5 5 5 LS e e 1
3100287 Driving Shaft » + + « « « « « « . ﬂ%ﬁum ......... 1
3100078 Pratlol vivo e B g w o woow e Be T R S 1
000600 Spring Washer « « « = = « « « « . AZYV T Torx « - - - - 1
005650 Screw(M5-0.8X14) = = « « « « « . R L L L 1
0063096 Needle Thread Take-up+ « « « « - EXEYRE- - - - - - 1
3200049 Top Cover Thread Take—up - - - - U K&V - « « + « -« « . . 1
110004 Screw(M3.5-0.6x8) - - - - - - - HIERY « v o v v v e e 2

VE2T13



VE2713



NEEDLE BAR MECHANISM

Ref. Parts Amt .
Na. No Description o 2% Req.
T 0065340 Needle Bar « = = = « « « « + « 1t I 1
) 004358 Screw(9/64-40X5,6) « = + ¢ ¢ - - JERY » o v oo e e e e e 1
3 0063044 Needle Bar Thread Eyelet - - - - $HHERHE- - - - - - - - - - 1
T R R
5 0093184 Needle Bar Bracket + « - - - - - Sl - - - - - - - .. i
6 002043 Screw(11/64-40%11) « + » = « « IERY = = v v o s e o e . 1
7-1 0093356 Needle Clamp(48) =« « + « « « « « GEIERA + & v o v e e 1
7-2 0093357 " noo (56) o v e e e e e Booe e e e e e e e 1
7-3 0093358 " n (64) ........ BN WO e % W RE R B % F 1
l ™ e Needle (UY128 GAS) » « = = « = = - 2w i i EAEE BT 5 4 ¥ 3
9 001900 Screw(1/8-44X2.4) « « « « « + - 155 3 20 S 4
10 0093365 Top Cover Thread Eyelet = « « « « BFURE » « ¢ « = « « + - 1
11-1 3158081[31580051Stitch Plate(48L-2) - - - - - - - SR« » o o e e e e e 1
11-2 3158082(3158006] » # (56L=2) « + o o o . e TR I Y 1
11-3 3158083[3158007] ~ o (64L-2) « - - - - o - "BEEREI Tl R E 1
12 110112 Screw(M3—0.5%8) + » v =0 00 IERT o 000 n 00000 2
13 3100365 Counterweight, Complete Set « - RF L/ AT A M(H) « « + -1
14 3201231 Counterweight (33mm) » - - - - + - NRSGURAGI AR o o o« - 1
15 120015 Screw(M5-0.8X10) = = « + o« .+ o BEoRE2 ¢ o mmomowe o » x4 1
16 0093214 Connecting Rod Ring -+ + « = - « - Sty Ry S - o o o . 1
17 3100362 Connecting Rod, Complete Set - - &twy K@) - - - - - - - 1
18 3100290 Connecting Rod =« + = = » = - - - gtEo Y R o« o 0 o 1
19 0093212 Roller Bearing + = = = + + « « « =Z—FAXRTY T+ - - - - 1
20 3100363 Connecting Rod Pin = + = = - » $HEET Y REY ¢ v v v 0 o 1
21 000321 0il Wick =+ =+ « = « ¢ = ¢ « « « & b - o T S 1
22 0093186 Slide Block+ + » « = + = + = = gHERME - - - - - - - - 1
23 0093179 Needle Bar Guide + « = « « « « - FHEEM - = v mvmme o e 1
24 110010 Screw(M4=0.7X16) + + « « = = « ERT o oo e 9
25 260000 Screw(5/16-24%x15.88) + « - - - - IERY = ¢ 0000 a v 00 2

YE2713



VEITI3



PRESSER FOOT MECHAN ISM T 10
Ref. Parts Amt .
No Na Description i Req.
1 0077270 Presser Spring Regulator #P::Eﬁﬁﬁ:k.? -------- 1
(AR R R R I Y T T
3 000445 Lock Nut « « ¢ « « « o« « o &« & a7y ]\ ........ 1
4 0065372 Presser Bar Spring(Outer) - - oK) o v e - - 1
5 0063087 Presser Bar Connecting Bracket i U R 1
6 004440 Screw(11/64-40x8.3) « - - « . . LT " e 0 2 nw wmw 1
7 0093483 Presser Bar Guide » + + - - + - - S S 1
8 004441 Screw(11/64-40X16) + + » + - « - ERT e o e e 2
9 0060142 Presser Bar Spring(Inner) « - - '#¥:EE§JNJF(§E) ------- 1
10 3100110 Presser Bar » ¢ « « « « +« o & . . ﬁ E ........... 1
11 3100112 Finger Guard « « « - « « « « « . ZACHP P wm v wows 1
12 110002 Screw(M3-0.5X5) - -« - - . . . . IR « s 0 ovwmen s s I
13 0093611 0il Protector Ring + - - - + « - 1) N AN A 1
14-1 3100310% Collar(3X17XTmm) + + « + « « - BT— oo 1
14-2 350036009063079] » (9X15X7.5mm) =« - « « - - AL Rl o I
15 160001%[1500011Screw(M4-0.7X4) + = + + « « - - EHEs ¢ ¥ s hn 2 o 2
16 0020271 Thread Chain Cutting Knife FAAHyF 1
17 110054 ¢ Screw(M3-0.5X3.5) - -« - . .. IR« vvman on gy 1
18-1 3507050(3107334 Presser Foot, Complete Set(48) « FFT(FH) « + » + « « + « + . 1
18-2 3507052[3107332] " " (56) At s a v ow s 1
[8-3 3507054[3107336] ” " (64) -« » .ol 1
9 110004 Screw(M3.5-0.6X8) « -« - - . . RS - o v 1
0 3107303 Presser Foot Spring(Left) - « + « /NMHZR(ZE) - « - - - « . 1
] 293 8 3 B s e s B s N F REEE A 8 5 L e
S R T IR R R T Y P P,
3 130016 Screw(M2.5-0.45%X6) - - -« -« . . IERP v we 0 v 6 v we 4
4 0093487 Lifter Link s « o+ « = ¢ o o o BUYU T e oo 1
i 006038 Screw(3/16-32%X2.2) - = « - - . . IERY « = 0 0 v v e v e 2
6 0063083 Lifter Link Lever « + - « « + « . B U2 et~ ¢ &% @ w 1
7 000690 Fastener Pin » ¢ - = « « v « .. JEBEE % 2 3 & 2 & 1
8 0063084 Lifter Spring+ « + + « = « « « . BB AR o 1
9 0093491 Collar(8X16X8mm) « « « « » « » BT— e oo 2
0 009604 Screw(11/64-40X5.5) + « « + - - R oo 4
10093479 Lifter Shaft - - « » - « « « <. s>l 1
2 3100294 Intermediate Lever - - « + « - . W rdr—. - . ... 1
3 120017 Screw(M5-0.8X15) « = - « « - - . 1T 35 R 1
4 0077179 Retaining Ring + + « = + « = « . AR - s e 2
5 0093509 Connecting Pin + = » = - « « « . T = IR 2
6 0093507 Connecting Plate - - - - - « . . VEFRERR - - - e e e 1
T 0093508 Lifter Lever(Small) » = - - - . . s A PO 010 IER 1
8§ 004591 Screw(15/64-28X9.5) « « -« « . . 1 1
3 0066560 Lifter Lever + « « « « « = « « e L e I 1
0 0066561 ®Lifter Lever Stop+ + « + « « « - HxFrr—2xhy 7 - -]
* Ref. No. 41 to 52 «+++- See the following page.

) KOG UT BB OB 2N EF M ICEEEE STV ES,

ote:The parts marked v¢ are equipped without

“UT” Device as a standard.

VE2T13



YEITI3



" PRESSER FOOT MECHANISM

Ref.
No
41
42
43
44
45
46
47
48
49
50

51
52

Parts
Na
004358
0090801
005542
0093545
0090824
3107306
110084
000327
003302
3107304

3107311
110027

% Ref. No. 1 to 40

Description

Screw(9/64-40X5.6) « + « - -
Tension Release Lever + - + -
Screw(11/64-40x14.5) » + + -
Tension Release Shaft « - - -
Swing-proof Spring - - « - -
Presser Foot Hinge Pin +« - -
Screw(M3.5-0.5%4.2) - - - .
LDCk Nut ..... e e e s e
Adjusting Screw(1/8-44x11) - -

Presser Foot Spring(Right)

Fabric Guide(Long) =+ = « « -
Screw(M2.5-0.45%x3.5) » + - -

++++ See the preceding page.

e 3 10
A Amt .

Req.

B2 2 » » « 5 % = T‘%‘
;ﬁ.ﬁ){m .......... 1
TR 5 5 5 8 8 8 5.9 1
ﬁﬁﬁﬁ)‘ﬁﬂ .......... 1
BEIE SR = =« « ¢ o ... 1
#ﬁ;};!: NP4 iy I T T 1
IEFS2 e 2 = o & s e v oa 1
o e foos o« s e wow e 1
MEBFS s s s vew w0 e 1
(i et B ) R 1
FHARG@E) + + - - - - - I
1&;?3} ........... 1

YEZT13



11




7" SPREADER MECHANISH

Ref.

el

Parts
No
3100302
3100300
160003
0077322
3100301
0094566
110009
300006
3100309
000528

100003

0032646
009604
3100303
120013
3100304
3100305
160007
0063051
0063053

0063056 - -

0063057
009526
3100307
3109310
110031

iU RIL—/ B 11

Amt .

Description & £ Req.

Connecting Rod, Complete Set « - A— oy F@HH) - « - - - =
Eccentric *» =« « = = « « « « « & . N—RNIZHFE2 - v o o v o 1
SCTCW(H5_0.SX5) ........ J_]:j[t_:‘/‘} ........... 2
Roller Bearing =« = « « « « « « . Z=S—RARTFTYL ST o o o0 1
Connecting Rod - « = « = « « « . J—2%m K e v e e e . 1
Retaining Rlng ..... L e e e lt;lﬁ ........... 1
Screw(MA—0.7X8) + « « « « « « . BT e s 8 5 5 8w e E S 1
WElSIIEI‘ ............. [? > i/‘ﬁ' S T T I
Adjusting Lever Pin+ » = « « - )2 T P Gl S N 1
washer ............. 7 y:"/.? .......... 1
Nut (M6-1.0) = = = = = = « « « « . Fodp Beow w8 ox @ oo o ow W s 1
Collar(12X20X8mm) - = = = = « - MG 3 ¥ s B FE WIS R & 1
“Screw(11/64-40X5.5) =« -« - - « IERY ¢ v 0 a7 v 00 0 2
Adjusting Lever « » « « « « + « & B 2— o o o o 0 e e 1
Screw(M6=1X15) « = « « « « - o e ® s w6 @ @ © W e s 8 1
Driving Shaft » « « « « « « « « . JU— Bl v e e e e e e e . 1
ROCkil’ig ATm ® = *» ¢ ¢ o « o o = & dﬂ,—)\"iﬁ”% ........ 1
Serem(MB=1X6) » « = e o v w » I Y YT T T 9
Rocking Pin+ « + « « » T W= RIBEYEY v o 0 v . 1
Spreader Bar = - ¢ ¢« « - « o . . Jo— 2 . - e e e 1
Bushing Ring =+ « « « « « « « « . pr R RO BV, S 1
CU“&T(IOXIBX?mm) ....... ;ba".._- ........... 1
Screw(9/64—4nx44) ....... JJ:*\':/" ........... 2
Spreader Holder « « « « - - - - . BV AL —IE e - ee e o]
SDI‘E&dEI‘ ............ % U 7‘?\.}]_,__;{ ........ 1
Screw(M4=0.7X12) « « « « « « « . WgF e s w w5 s 5 8 s 9

\

YE2T13



12

VEIT13



LOOPER DRIVING MECHANISM

Ref. Parts
No. Na
“1-1 3109300
1-2 3109302
9 110020
3 = 3151003
4 110039
5 300500
6 3100205
7 3150060
8 160024
g 3100156
10 3100152
11 3100157
12 3100158
13 110005
14
15 3100159
16 160001
i ¥ 3100160
18 330002
19 3100161
20 3100158
21 3100155
22 110019
23 300000
24 3100151
25 340001
26 100002
21 3100150
28 3100147
29 160003
30 0065389
31 3100149
32 3100140
33 005071
34 3100355
35 3100141
36 004440
317 3100142
38 000637
39 3100143
40 120011
4] 3100146 *
42 ° 3100145
43 3100144
44 000740
45 160024[1600071
46 001123

Description
Looper

#n (3 Needles 48)
Screw(M3.5-0.6%6)

Looper Holder » « + = « « « «
Screw(M3.5-0.6X10) - - - + -
Spacer(Fiber) « « « « « « - -
O-ring(P12) « « = « « = + « -

Looper Bar Bushing
Screw(M6=1x8)
Bushing Spacer
Looper Bar Guide

Slider

Slider Holder » « + » = » « =
Screw(M3.5-0.6x12) « = « « -

ooooooooooo

.....

oooooo

oooooo

oooooo

-----------

JERY e o o a0 v 00

AR—=Y(T 7 A 23—=) « « +

OU\/V ........
ij--,f{*gﬁjjf DV BRI
BEES o v ww w s
Ty aAR—H - - . .

-----------------------------------------

Slider Presser
Screw(M4-0.7 X 4)

Thrust Washer s = « « « « » =
Seal Plug(Cork) « = = « « - -
LUOPBT Bar + = « =« « « + .
Guide Shaft Bushing- - + -« -

Looper Bar Guide Shaft

Screw(M5-0.8%35) » = = « « -«

Washer

Looper Rocker Adjusting Pin- - -

Roll Pin

Nut oooooooooooo -
Looper Rocker Connecting Rod, C. Set A— {fifte v F(#) - -

ooooooo

oooooo

=28 e o e e 0 e .

U\y\‘//ar ........

g— L - - s s - ..
-i_\y}\ ---------

Looper Rocker Regulating Eccentric — i Xty - -

Screw(M5-0.8X5)
Roller Bearing

Looper Rocker Connecting Rod
Looper Connecting Rod - + - -
Screw(11/64-32X14) « « + « -«

0il Splasher
Guide Fork

Screw(11/64-40%8.3)
Looper Driving Lever

Seal Plug = = « « « « « « « «

Thrust Plate

Thrust Roller Bearing - - - -

Looper Shaft

Seal Plug+ = » = = « « = « »

Screw(M6—1x8)[M6—-1x 6]
Washer

oooooooo

---------

s & = =

J-t*y .........

e Rl TN Dt s o s

s N—N{Eey Koo - -

N—Npgy R« o oo
JJ:*:/“ .........
AADATT e~ »

VERT13



13 .

VEZ713



FEED DRIVING CONTROL MECHANISM

X ) AR 13
Ref. Parts Amt .
Nu Na Description i 4 Req.
1 3100217 Feed Lift Lever » » = « « « « « . Y EThlE - - - - - - - 1
2 160007 Screw(M6=1X6) =« + « + « « « « . IERY vio o o v o 0 v 0. 6
3 0032799 Connecting Rod Pin « « « « « - - =320 S i 1
4 160002 Screw(M4—0.7X2) =+ « = « « « « . EFT e wn 2 v s v v o .95 4
5 3150040 Feed Lift Connecting Rod + « + * RV L Foy k-« .« . . .. 1
ﬁ 3100192 Retaining Rlng ......... _u:){ﬁ ........... 2
T 3100190 Roller Bearing =« « = = = « « « =—FARTYUT oo 9
8 3100189 Feed Eccentric « « « = « « « « . Hlmdrrs « « 555 % 1
9 006212 Screw(M5=0.8X6) « « « « « - - . IERY v v v v o v oL 9
10 3100191 Feed Connecting Rod+ + + « « - - Elay R oo 1
11 3100193 Connecting Rod Pin =+ +» + « « - . =358 N i 9
12 3100194 Lever Link(Long) =« « = « « « « - BEILR—Y) I () - - -]
13 3100195 Lever Link(Short) = « « « - « . . EVL A=Y s GE) - - - -]
14 3100196 Lever Link Pin - + « - « « « . . FEYLA—YL I e ]
15 300006 Washer + « « « « = = =« o« o o .. Shgnsie s v w0 W 1
16 110009 Screw(M4—-0.7x8) =« « - « + « . . IERY « ¢ v v v v e e s L 2
17 3100197 Feed Shaft Lever =+ « « - « « « . EUHLIS— - o e e . 1
18 120009 Screw(M4-0.7X12) + « « + = - « . J1 B 3 A T 1
19 3100199 Control Bracket « + « « «» - « . . ZVRASHE TSy k- o o o 1
20 3100202 Connecting Rod Guide « - - - - - EVay RFALR -+ - o - 1
21 3100200 Control Bracket Spring - - « « - FHhar RaRks v 5 5 5 & s 1
929 340003 Bine  » 5 & & @ w e S 5 & & § BRAZ & & 505 8 & os 2 v w 9
23 3100103 Control Lever Shaft Bushing - - - BEiL A—H S v 2+ - - .+ ]
24 3100104 O-ring(P16) « « =« = « « « = & & & QYU v oo 1
25 0093303 0il Seal » » « ¢« o ¢ o v v o v FAANT— s e e 1
26 3150068 Control Lever Shaft - - - - - - - VRS AA— e - - - - 1
27 3100210 Feed Control Lever + + « « - « . EUVRSBLAA— - o - .. 1
28 3150157 Feed Graduations =« » « « « - - . EUVHBHR  « » « « -+« - . 1
29 130004 Screw(M4—0.7X11) ¢ = = : « = ¢« o JFRD e v 0 0 0 0 o o o .. 9
30 000505 SHEGED +« « mmw w m s » % & % « Soafclbe w5 4 ¥ B o588 9
31 190004 Screw(M6-1XT7.5, M4.5-0.5X3) « « qbRXT - « « « « « o o o .. 1
32 100005 B = %o em e s 5 B & m o Fmp e w5 5 % 5 5 5 8 & 1
33 000561 Conical Spring Washer - « - - - - MART % v v v v v v 1
34 0020350 Control Lever Stop =+ + = + + « - EYVHEESLA—Z Ry S - -]
35 000669 Washer - - - O A 1
36 000600 Spring Washer - « « « - « « . . . ALV T Ty o o oo 1
31 005049 Screw(M5-0.8Xx8) =« -« + « o . .. IERY « o v v v v v e e e 1
38 3100211 Control Link Pin + » « « « « « . ZVESYV 2 - - - . 1
39 3100203 Control Link =« « « + « « « « . . RUEGSHVL Y - o e . 1
40 3100208 Control Nut « « « = - « « « . .. RVEGSFY R - - - - 1
41 001107 Foll Pig = w5 & 3 4 & ¢ @@ % % B—JLEY o o o v e v e 1
42 3100205 C0-ring(PI2) » + * = « « » « o « . Y 1
43 3100204 Adjusting Screw- - « « « = « « . REIRY + + o e e 1
44 3100207 Adjusting Stop Pin - - - « « « ARy FEY « ¢ o v 0 e 1
45 160001 Screw(M4-0.7x4) « « - « « « . . MBS & o v @ o w e & 1
46 3100206 Adjusting Knob + « « + « « « . . Y= e e 1
47 130011 Screw(M3-0.5%x4) « -+ ¢ o . . . IERT o o 0o v v 000 1

VE2713



14

,’4’ - "
5
2

YE2713



FEED DRIVING MECHANISM(1)

Ref.

o

[ Tl e e R i e
S D 00 —1 O N e O3 8D

21
22
23
24
25
26

Parts
Na

3150034

000397
310035
330009
3150030
120047
3150032
120018
0033024
3150031

3150022
3150024

003657
3150025
2100620

160000
3150027

110022
3150028
3150048

3150047
120008
3150045
3150041
3150043
310078

= 1 14
Amt .
Description i £ Req.
Feed Lift Shaft(Rear) = + - - - - XY LT - - - - 1
0il Wick =+ + « = ¢ ¢ ¢ « « « o« b2 BRI SR 11
0il Wick(2-165mm) « + + = - - - - Mo i 2 5 5o 2% oo 9
Seal Plug« + + « o o« + o « = « = T R R Y 4
Collar(8xX12X6mm) = = = = = = - F T v e e e e e e 6
Screw(ug—ﬂ_sxg) ........ _I_l:;"(\:}: ........... 3
Feed Lift Lever(Rear) - - - + = - XV L FhmpEE) - - - - - 1
Screw(M4=0.7X10) = = « « « = = TS 302N BRI R EEE G 1
Retaining Rigg =~ = ow w e « = » » AR LY T e e 1
Feed Lift Connecting Link(Right) XV EFYVV2(H) - - - - - 1
Feed Lift Shaft « « « « « « « - = XV LTFEf - - 0 - - 1
Feed Lift Connecting Link Pin(Front) ZY LTIV 2 (FD) - 1
Screw(M4—0.7X3) = « + » « = = 1 S 1
Feed Lift Connecting Link(Left) - XYV ETFYV 2 (E) - - - - - 1
Feed Lift Connecting Link Pin(Left)2XV ETFV 7 (&) - -1
Screw(M4=0.5X3) =« « ¢ =« = o . bR sswvaws 5 5 § 4 9
Feed Lift Lever(Left) » « « + « - =Y ET#pa(E) - - - - - - 1
SC]‘EW’(MS“G. %1 0) ........ _lt_%g‘/; ........... 3
Feed Lift Shaft(Front) =« - « « - %Y L T#h(GEf) - - - - - - - 1
Feed Rocker Shaft (Left) - « - - - XY AeE (L) - - - - 0 - - 1
Feed Rocker Lever (Rear) - - - - - EUmEpa(® - - - - - - - 1
Screw(uei—[}.?xg) ........ J.t*i} ........... 1
Feed Rocker Connecting Link - - - XVURIRY V7 « » « « » - - ]
Feed Rocker Shaft(Right) o DNk 4 100 IR 1

Feed Rocker Connecting Link Pin(Front) sV REIEY v 7 EV (@I

0il Wick(2-260mm)

AN

VE2713



VEZT13



FEED DRIVING MECHANISM(2) 2 () 15

Ref. Parts Amt .
Na No. Description e Zal Req.
1 3150051 Main Feed Rocker Lever « - - - - BV ER s + - v - - - 1
2 160000 < Screw(M4-0.5X3) - - - ¢ - - .. o S 1
3 3150052 Driving Connection Pin =+ « - - - EYY/ I e e e e 1
4 3150053 Main Feed Bar Driving Connection #EVEi#EY VY + « « « « . 1
5 110092 SCI‘BW(MS‘O.SX]A.S) ....... _u:*f‘) ........... 9
6 3150054 Driving Connection Bushing - + - £V YV I Fv = - o .. 2
7 3150184[3150061Feed Bar/Lift Block, C. Set « + - EUAABIGE) - - - + ~ - - 1
8 3150187[3150065Differential Feed Bar « + « - - - BIEVR -« =« =« =« - - 1
9 3150186[3150064 Main Feed Bar = » « « « « « « . . TREYH - « v o0 e e e 1
10 3150062 Feed Lift Block~ = = - = = » = 7= 1 2
11-1 3159044[3159016 JDif ferential Feed Dog(48L) -« « - @/iEY « « « « « « « - « . . 1
11-2 3159043[3159011] " ” ABBL, BALY > W 5 s v 5 8 ¢ ww s e 1
12 120047 Screw(M3-0.5X8) =+ « « « « « « . IR = 6 8 8 5650 5 9
13 3150067 Feed Bar Guide =+ + = + « « « + - EVETAF = » vo0mon 1
14 120007 Screw(M3-0.5X10) = » = « « - « . 1o 3 A 9
15 3150066 Feed Bar Plate - » = « « - - « rY AR - - - - - 1
16 007627 Screw(M4-0.7X6) = = « « « « « . IERSF e o v v v o0 v w s 1
17-1 3159038[3159008 JMain Feed Dog(48L) =« = + + « « =« s A 1
17-2 3159037(3159004 ] " (56L, 64L) » - - - - T 1
18 120018 Screw(M4-0.7X10) » = = « = « -« « IERY » v o o v v oo 1
19 3150057 Differential Feed Bar Driving Connection B2 VAIHYL 2 - -1
20 3150056 Differential Feed Adjusting Pin - ATX Y BiHESE » -+ « - 1
31 3150055 Differential Feed Rocker Lever - RiEVHT&EE - - - - - - - - 1
22 300048 Washer = = =« 2 s ¢ ¢ v 9@ w3 DUFH « ¢ s cns 60w 1
23 110004 Screw(M3.5-0.6X8) =+ « « « « « & TEHE? =« v w o« owomommow 1
24 110035 Screw(M4-0.7X10) - = « = « = + - IEXRT o o v o v oL 1
25 3150098 Bearing Housing+ - - = - « = - - T el | BV, 5 AN 700D, S |
26 3150059 Ball Bearing <« * ¢« » » =« = » « B A RFYT e e v oo 1
27-1 3159013 Differential Feed Dog (Middle) (48L) 35U « + « « « « o . . . 1
27-2 3159012 » » » (56L, 64L)HFEY « « « v« « . . 1
28 110038 Screw(M2.5-0.45%4.5) « + « « « IERY v v e v e e e 1
L

VELTL3



16




LUBRICATING MECHANISM (1) i (1) 16
Ref. Parts Anmt .
_Na_ Na Description & £, Req.
1 0065453 Oil Receiver « « « « = » ¢ « o & MM e o« « « o« o o s 1
2 110012 Screw(M4—0.7X5) « « « « « « « JEFRY ¢ v v 0 o 0 v 0o 6
3 000234 Nt o3 5§ 8 6 83 s = Tl 1
4 3100353 0il Sight Top Nozzle =« = - - - - . I 1
5 310026 0il Wick + « « ¢ ¢ ¢ o v v o o M (48 150mm) -+ - - - - - - 1
6 3100350 Needle Bar Connecting Rod Oil Pipe m» FE&MSNASL - - « « - 1
1 160023 Screw (M4-0. TX4) o o 0 o o o R - o o o v v o e e ]
8 310027 01l Wick « = ¢ vww s oy ¢ & AR 530mm) - - - - - - 1
9 0020551 OriaplPs) = v s @ mi® 5% & & 0)/,7 .......... 1
10 3100346 0il Wick Holder = « = = = « « « vy FHREZE - - -« - 1
11 004353 Screw(9/64-40X7) « = = = = + - - I e mommomn 2w v |
12 3100060 Oil Filter Cap =+ - - = = = « « - AANT 4 NEXTrs T - -]
13 110045 Screw(M4—0.7X12)+ + + + & + « - JERT o o v o0 v e 00 3
14 3100061 O-ring(P42) + « « = « « o = = = = I G2 o omen & % w o 1
15 3100345 0il Filter = + = « + « « o o o & AANT ANE -+ o o oo e 1
16 3100329 Oil Filter Connector =« « « « « - AANT ANEHFKEF- - -« - - 1
17 3900237 Felt 5 € 8 sp @ o @ ® 35 § 5 R M- B 1
18 110013 Screw(M4=0.7X8) = « ¢« « « « « & JEREF = v wiwin s v v s e 1
19 3150138 Lower Shaft Oiling Outlet - - « - TlhiGHE « « » « - - - - - 1
20 3150156 Suction Pipe =+ + + v = =« - - - BRASAT + o oo e e e L
21 3150142 Cylinder Felt » « « ¢« « ¢« ¢ « « YU HF Tk » + + o 1
22 110054 Screw(M3-0.5X3.5) » + « « + « IERT o o v e 000 0 0 o 2
23 000304 Felt(2.5X3X60) = + « + o« « - FTxJbhv on o oo s 1
24 310077 Oil Wick « ¢ ¢« « ¢ v o o ¢ o (2 s 500mm) - - - - - - 1
25 3150077 0il Wick Clamp(Short) » = » « + - WA GE) - - - - - 1
26 110027 Screw(M2.5-0.45X3.5) =« « « « - & J}:—*/ --------- 1
21 3150078 0il Wick Presser(Long) - - + - - BHT(E) » + v . 1
28 110023 Screw(M2-0.4%X3.5) « - « « « . . ﬂ;%v ----------- 2
29 3150143 Oil Pump, Complete Set ~- - - - - b VR ¢ ;) B 1
30 0030711 Oil Pump Driving Worm Gear + « - U g—AFT « - - « -« « « . 1
31 160001 Screw(M4=0.7X4) =« « = « + « « . IERY o v v v 00 o e v e 3
32 120013 Screw(M6=1X15) « « « « « « « « & JERY « v v v e 2
33 3150155 Dust Proof Plate =+ « = « + « - . BHEEHE « « « « = =+ = = - - 1
34 3100330 0il Tube Stay« = + « = « « « « . ;j-f{}b)\"fr*fi:r_ ------ 1
35 3150189[3150137]0i1 Sight Gauge - + = = = = « - - FANT— e o oo o 1
36 3150154 Pipe « « « « « + + « o v o o .. P AN 1
37 009736 Screw(M4-0.7X6) =« = « « « « - . ERT o v o e e v e 1
38 310047 Felt(2.3%2.3%11.5) « « + » = = e . IREERr I LY 1
39 310054 Felt(2.3X2.3X6) = « ¢ + = « « =« A, PR 1
40 230009 Seal Plug« » » » = = « « « « « . EFy R 2

VEZT13



17

YE2TI3



LUBRICATING MECHANISM(2)

Description
Oil Tube(Long), Complete Set

0il Tube(4X6x290mm) - - - - -
Oil Tube Clamp « « « « « « «

ooooooooooooooooooooooooooooooooooooooooo

Ref. Parts
Mo Mo
1 3100357
2. 3100372
3 0031831
4
5 3100392
6 3100371
7 3100332
8 3100370
9 320008
10 000567
11 3100356
12 320008
13 3100334
14 3100343
15 3100331
16 3150159
17 0010017
18 100014
19 3150151
21 3200238
22 0093617
23 3200236
24 3100358

0il Tube(2.5X4x35mm) + - - -
0il Tube Joint, Two Way + - - -
Oil Tube(4X6X37mm) - - + - -
Oil Tube Joint, One Way - « - -
Fitting Stud(Short) « + « « « -
Seal .............

01l Tube(Short), Complete Set -
Fitting Stud(Short) « « - - . .
0il Tube(4X6X110mm) » » +» - -
Lower Shaft Oiling Shower - - -
Oil Tube(4X6x31mm) - - - - -
0il Tube(3X5%450mm) » « - - -
Pipe Joint ----------
Nut ..............

0il Nozzle for Worm Gear(Long)

0il Tube(3x5x440mm) - - - - -
Suction Pipe Bushing « - - - -
Suction Pipe - - = « « . . . .

Oil Tube(Middle), C. Set

o (2) 17
Amt .

i 4 Req.
HRMALT R () - - - - - 1
ALARLT e0 o oo 1
E&ﬂiﬁﬁ .......... 10
AANISALT « « o o o oL 1
mMAOgEdk=E . - - - - .. L. 2
FA A F = ¢ 5w 2 6]
FOEREE - « - o v o 0 .. 9
EREFRALMGE) - - - - - - 3
)fgfﬂﬁlf .......... 1
KAWL GE) () - - - - - 1
EHEFLN G - - - - - !
FANSNALT - o o oo 1
. Tﬁfam:‘/# 7« v s o o o . 1
F AR T e s v 5 5 2
7}‘4’)],}\“4’7" ........ 1
--)\"4"7’&%& ......... 2
JANUEAF b oo e 1
CKBMANALTE) e e . 1
FANSRALT + - o oL, 1
|0 R G G e N 1
L e A 1
CRAEAAL TR ) - - - - - 1

VEZTI3



18

VE2713-156L-2-T2A

YE2T13



VE2713-156L-2-T2A, 156S-2-K4N EXCLUSIVE PARTS YIETIEHEM 18

Ref. Parts Amt .
_No Na Description S 4 Req.
1 3158088[31580211Stitch Plate(56L-2-T24) - « - - - 1y I 1
2. . 3159048[3159021 Main Feed Dog(P=2.5mm) - - - - - #EY (v F2.5mm) - - - -1
3 3159046[3159017IDifferential Feed Dog(P=2.5mm) - @iREY (¥ 52.5mm) - - - -1
4 3159014 Differential Feed Dog(Middle) (P=2.5mm) $F5V) (' F2.5mm) -1
5 3507056[3107338 JPresser Foot, C. Set(56) =« « « - (§H) » « « = = « « « - - 1
6 110004 Screw(M3.5-0.6%X8) =+ « « - - = IERT o v o o v v v 0o e 1
7 3107157 Presser Foot Spring(Left) = « - /N AR(E) - » » + + - + 1
8 130016 Screw(M2.5-0.45X6) « + + + + « » J o S A I 4
9 3107306 Presser Foot Hinge Pin - - - - - b1 ol EPR VAL T I S I 1
10 110084 Screw(M3-0.5x4.2) - - - - - - - IERY o« o v o e oo e e 1
11 000327 Tgek Wit = = 2. » 3 & 5 8 88 9@ BREFTHE s cda@mas 1
12 003302 Adjusting Screw(1/8-44X11) - - - FHERY - » « « « + - - - - 1
13 3107158 Presser Foot Spring(Right) - « « /MR AR(CH) » -« - ¢+
14 3107311 Fabric Guide(Long) - « « + « « - THAKR) « + - oo e 1
15 110027 Screw(M2.5-0.45X3.5) « « + + ¢+ - I S 1
16 3158094[31580121Stitch Plate (565-2-KAN) « + « - - BHR - » o v e e 1
17 3101320 Fabric Guide(Left) =+ « « = « « - WAL EE) s s diwas 1
18 3101321 Fabric Guide(Right) « « = « « « - KL FCR)» = 0w 1
19 001228 Screw(3/32-56X3.2) « « - - - - - IERD = o o e 2
20 3159019 Differential Feed Dog (Middle) (56S) HFEY « « « « « « « « « - 1

L 3

VE2713



19

VE2711-148S-2, 156S-2, 164S-2

YE2713




VE2711-1485-2, 136S-2, 164S-2 EXCLUSIVE PARTS

YITETNE RS 19

s

1
€O D

D s D s

c::moa-q-lq..q
A D b

fa—y

12-1
12-2
13-1
132
14-1
14-2
14-3
15-1
15-2
15-3
16

Parts
Na Description =k 4

3107050 Presser Foot, C. Set(48) « - « - () - - - -
0064041 - - . " wape o (BB) e v e e » ey
0064042 " " (64) e s . n T
001186 Screw(3/64-40X7.8) = « » + « . . IERY -« v o .
3107303 Presser Foot Spring(Left) « « - « /N NR (%) -
0063283 Locking Pin(48) « - « - - « « . . BIVIEAEY - -
0063284 » (5B, GhFs m2m » w5 o ..
0063281 Presser Foot Hinge Pin(48) - - -z p oy -
0063282 " " (56, 64) - " .
005122 Screw(3/32-56X5.5) « + « + « - . XS e o 0 o
0093356 Needle Clamp(48) - - « « « « - . gl A« « - . -
0083357 V] (56) ........ B oo ow ow s
0093358 M (64) -------- [ S O
3150165 Fabric Edge Guide (Right) < - « #EB|F H 4 K ()
000538 Washor = « ' & & 5 § & & & o s Tk - -
007627 Screw(M4=0.7X6) =« « + « « - « . EXRS e oo v
3150166 Fabric Edge Guide (Left) « « - - - HEBIXH A F (&)
3159038[3159008 Main Feed Dog(48) » » + + « « « - BED s v v
3159037(3159004 ] " (56, 64) ¢ « + « - - ® § 85 %
3159041[3159025Differential Feed Dog(48) « « « - FUREY » + + -« -
3159040[3159026] " " (BB Gl c» w & % v v
3158064[31580257Stitch Plate (485-2) - - - « « « . ay
3158065[3158026] " (565-2) + « « o o « . B ooe e n e e
3158066(3158027] n (BESHL: w o o w6 2 2 % T ERL Y
3158069[3158028 JStitch Plate(48L-2) - - + - - . . R - - - - -
3158070[3158029] " (56L=2) « + « « « . . T SO ——
3158071[3}58032] ” (641..—2) """"" 7, I R g
3107304 Presser Foot Spring(Right) - - - /NBZ X (F) -

VEZ713



20

1645-1

15651,

VE2711-148S-1,

_|1

VE2T13



& VE2711-1485-1,

Ref.

&

|

—
S W 00 =] O N b LD D

—

T
1

D

11-3
12
13
14
15-1
152
16
& |
17-2
18
19
20

21

22-1
22-2
23=1
23-1
24-1
24-12
24-3
25

Parts
No
3100361
3200101
260000
120015
0093214
3100362
3100290
0093212
3100363
000321

3107050
0064041

0064042 -

001186
3107303
3107304
0063283
0063284

005122
0063281
0063282
3150165

007627

000538

3150166
3159038
3159037
3159041
3159040
3158059
3158060
3158061
3159205

156S-1, 164S-1 EXCLUSIVE PARTS HIJETFIERBSR 20
Amt .
Description &h 4 Req.
Counterweight, Complete Set « - - NZv Ay xA h(d) - - - -1
~ Counterweight (3lmm) « + - = = « - NFUAYL A+ =+ - - - 1
Screw(5/16-24%x15.88) - - - - - IERT o ¢ v 0 v e e e 2
Screw{MS-G.SXIO) ....... _Ih*?‘; ........... 1
Connecting Rod Ring « - = « * - GHEo y FYL Y - v o o - - 1
Connecting Rod, C. Set =« + « « - gty FHE) - - - - - - - 1
Connecting Rod =+ « + « = = » iz 1= d R 1
Roller Bearing + « « » = = = » =—RARTYL S o oo v 1
Connecting Rod Pin =« + - - - - gHEo v FEY « « « » 0« o 1
0il Wick(3X3Xx36mm) - - - - - R EEEEE 1
Presser Foot, C. Set(48) BT () - o v e e e e 1
] ” (56) T TR 1
” » (64) . T IR R R 1
Screw(9/64-40X7.8) « + - - - - LT v w0 om0 0 2 0 0w 1
Presser Foot Spring(Left) » « « « N SR (E) - - - - - - - 1
Presser Foot Spring(Right) T RR(E) - - e e 1
Locking Pin(48) = « « « « » - - BYIEAEY « « =« o« - 1
" (56, 64) « - « + < M e A e & % oW & 4 1
Screw(3/32-56X5.5) « + = + - - I SR I 9
Presser Foot Hinge Pin(48) PRIV e e e e 1
" " (56, 64) g wwmm o W & % 1
Fabric Edge Guide (Right) -|EIFAAREE) - - - - - 1
Screw(M4—[}_?xﬁ) ....... .I.I:.-*‘:)‘ ........... 2
Washer =« = = + « = ¢ « « + + & ARV T N T 2
Fabric Edge Guide(Left) » - + « - #ESIX¥HAF(E) « » -+ - - 1
Main Feed Dog (48) « » =« o o BaEY » + v e e e e e e e 1
n (56, 64) « « « - - " v oE iR S EE s 8w 1
Differential Feed Dog(48) = « - < RIEY « « ¢ ¢ = o ¢ o o = - 1
n » (56, 64) - - R O T 1
Stitch Plate(488-1) « « « « « « @M+ + » + + =« = = = - - 1
” (565-1) « « « = « « R 1
n (645—1) ------ L T T 1
Needle Guard(Rear) =« « + « =« = BFZIr(fB) « + o o 0 0 v e 1

YELT13



21

VEZ2T15P-1565-2 (1)




4
" VE2715P-1565-2 EXCLUSIVE PARTS(1)

YJETLERBS () 21
Ref. Parts Amt .
Na_ Na Description dn 4 Req.
1 3157000 Presser Foot Complete Set(56) - - ff—(¥d) - - - +» - » - - -« -« 1
2 110004 Screw(M3.5-0.6X8) =« « « = = - » 1170 37 R 1
3 0091725 Presser Foot Spring - » = + = - - e o O O 1
4 005133 Screw(1/8—-44X4.5) - + = « « « IERY o v v e e e e e 1
5 110084 Screw(M3-0.5X4.2) « » » = = < -« IERYP » v o 0 00 00 00 3
6 000327 Lock Nut < « ¢ ¢ « o o ¢ o o o =T nh - ol R SR I 1,
7 003302 Adjusting Screw(1/8-44x11) - - - BAEIARL <« o 2 0 e s e 1
8 3157002 Presser Foot Supplementary Plate ¥x#BigR - - - - » - - - - |
9 3107306 Presser Foot Hinge Pin - - - - - b+l ol e PR S 1
10 3207160 Tape Guide = = = » = = =« = = = « F—THAR -+« ¢ o o o 1
11 001230 Screw(3/32-56%3.8) « = « « « « HERT s = v v 00 am s 1
12 3150200 Cylinder Upper Cover = « « « « + YU F Eh v o v v - 1
13 3150201 Cylinder Cover(Upper) » « « « = « XY FH_"—(L)+ - - - - 1
14 000561 Conical Spring Washer » « « - - MARRTyx - === - - 1
15 270002 Screw(11/64-40%x4.2) = « « « - -« IERY = o o v v o000 e 1
16 3158073[31580381Stitch Plate(565-2) » = = « « - - 32, SRNCEE IR IR SR R 1
17 3159040[3159026 IDifferential Feed Dog(56) « -« - - @HfEY - - - = -+ -+ « « 1
18 3150202 Front Cover Unit =« + + = = « =« - HIBAX X —(H) » » -+ - - 1
19 3150206 Cylinder Bracket(Lower) = + = = - DU FRRAHE(F) « ¢ ¢ ¢ ¢ 1
20 000426 Washer ...... T 9‘:":/"{’ ......... ]_2
21 005650 Screw(M5—0.8X14) « « = « + « « IERS o o o o 0000 0o e 2
22 3150222 Fixing Plate + « « « « « ¢ « « BEH: >« =« « =« - 1
23 3150207 Cylinder Bracket « « = « « « « « YU HEfH: - - - - - - 1
24 100019 NUt(MlO”l) ........... -f-y b ........... 1
25 3100115 Cylinder Guide Bar Bushing A R N R 2
26 3120113 Lace Guide Bar(Thick) » « - - - - V—AHTALFLA—=(K) - -1
57 3150208 Lace Guide Bar Bracket =« - - - - V—AHA KRR - ¢ - - 1
28 3150209 Lace Guide = = + = « « + « « « LrmBlif P ¢ 5 x »owmn 1
29 120030 Screw(M5=0.8X12) « = = « « « -« HERT ¢ o0 oo v 0000 4
30 3150210 Tape Guide Fixing Plate+ « « - - HAFEEE » » »»+ » > 1
31 3100652 Tape Guide =« = « = = « « « +« « - aantrds i N NN L 1
32 110031 Screw(M4—0.7X12) « « » = « » = IERY o o o 00 o o0 o o - 2
33 3150211 Elastic Tape Guide Bracket EREfMAE - o - 1
34 .........................................
35 110105 Screw(M5-0.8X12) = = « « = « - - JERP v wmomia v 0 0w 0 s 4
36-1 0091166 Folder (B) (Finished size 4mm) - - EH(B) (ft kY ~dnn) - - - 1
36-2 0091165 n (A)(Extra)(3.2mm) » - - - - v (A) (&) - - - 0 0t 1
36=3 0091168 n (D) » (5.6mm) + + - - - n (D) R 1
36-4 0091169 n (E) » (6.4mm) = - - - - n (E) o w B & o® @ 1
37 0063578 0il Reservoir Rubber Cushion Seat Z LS/ » - « « + ¢ = = - 4
38 000009 Nut (M5=0.8) = « = = = « » « « - o SR N 2
39 110030 Screw(M3-0.5X2.6) + « = - » - - §1 =2 & 2 L 1
40 1091132 ® Air Cylinder (MS—16ND-60) ITYY U e e 1
4_1 0{]0623 Gasket ............. }{3;;‘{-.\’/ .......... 2
42 1094026 Elbow Connector (KJLO4A-M5) = + - - mAKaxZZ - « - + « = - A

VEZTI3



2
VE2715P-15865-2(2)

— VELTI13




VE2715P-1565-2 EXCLUSIVE PARTS(2)

Ref.
Na

Dwoc-—.amm.l:-.mm._.!

—_

12
13
14
15
16
1
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49

Parts
Na
3150223
3150214
009220
0032719
001459
3101086
0011166
009973
0064245
3120243

000429

009891
160007
3120245
0067025
009877
009947
3150224
3150220
3150219

3150215
110031
3150218
300011
006225
3100361
3200101
260000
120015
0093214

3100362
3100290
0093212
3100363
000321
3200251
3101200
009784
000334
000547

0060175
000010
006004

3200252
004236

0036175

0032425

0032426
001093

YIETAERABE (D) 22
Amt .
Description 1:X £, Req.
Elastic Tape Front Roller, C. Setgie—Z () - - - - - - - - 1
Elastic Tape Front Roller - « - @i —F + « « « « « « « . . 1
Screw(11/64—40}<8) ....... _lt*i} ........... 2
Collar (10X 16X 6mm) = ~ » -« - « - PrPeww w3 W E & ¥ E LT3 1
Screw(9/64—4ﬂx3) ........ _It;?\:} ........... 1
Elastic Tape Front Roller Shaft - e —Zdf- « + + - » + + « 1
Front Roller Block - - + - - - - Bie—57wy 7« . 1
Screw(M5-0.8X10) « » « « « - -« IERD + v o o v e e e e 4
Front Roller Block Shaft « - - - fie—57 v v Z7Efilh - - -1
Elastic Tape Front Roller Connectorgiju —S#E .« - - - - - - 1
washer ............. U‘y‘;/‘\’ .......... 1
Screw(M8—-1.25x20) - - - -« - . - fekiFe v s b ¥ 8 8 0 E @ 1
Screw(M6—1X6) =« « « = =« « - . e b i 4 2 o w0 3
Elastic Tape Front Roller Holding Shaftffe—F X =g - - - 1
Bracket ............. ‘j"'ﬁ&‘y i\ ......... 2
Knob Bolt (M10-1.5%20) + « - - - JTHRNE « » o s o 0 oo 9
Wood Screw(¢5.1X25) « + « « « - y, 5 3 AR 4
Elastic Tape Rear Roller, C. Set kw—5(4) - - - - - - - - 1
Elastic Tape Rear Roller = +» « « o —5 + « + « = « + o - . 1
Elastic Tape Rear Roller Shaft -f#w—Jd#H- - « + « - « - - 1
Elastic Tape Rear Roller Bracket o —SHfitH» « » « « + 1
Screw(M4-0.7X12) « « = « = « « « TERY o o o v v v v v e 2
Elastic Tape Rear Roller Bracket Support $n-7Ef&Hs-p - - - -1
Washer = =« « « = « ¢« ¢« « « o o . TTpS/d o o s s s 0 o o o 4
Screw(M6-1X65(18)) + « » « « - - 2 S 4
Counterweight, Complete Set = - + NFU AV A hGE) - - - - 1
Counterweight Blmm) = « « = + « - NG AGx A b oo o - 1
Screw(5/16-24X15.88) « « + « « « i S AR 2
SCfEW(ME"O.SXlU) B % W W @ e ._U:*i‘/“ ........... 1
Connecting Rod Ring« = = « « - HBoY RY T e o o o o 1
Connecting Rod, Complete Set - - &#oy FGH) - - « + - « -« 1
Connecting Rod - + + - - - = - - HiEr Yy K- - - - o o 1
Roller Bearing =« « = « « « « « « S RART Y« oo 1
Connecting Rod Pin « - » - - - - ey FEY - - - - - - . 1
Oil wick ............ ﬁﬁjﬁ ............ 1
Eye Guard, Complete Set - - « - Pl =) » > o oo 1
Eye Guard Support - - = = « « « - TAH= Pl « 955 % 1
Screw(M6=1X10) » = = « « « « « . 125 3 2 T S TP 2
Nt = = = = o o « + o + o o o o . e 1
Washer = « = « « « « « « « « .« . A 1
Eye Guard Holder =+ « - - « « - = TAH—FEAL - - - - - - 1
Conical Spring Washer « « + + ¢ ‘MMARXT T % - « « = o« - 1
Screw(}l/64—-40xg_?) ...... _lt*‘:; ........... 1
Eye Guard + = = = = = « « « « « & 5o (o - L - R 1
Screw(3/32-56X4.2) = « « - « . - ERE sy & 5 ¢ ¢ ww w0 % @ 1
Thread Retainer Disc Support - -/hNEFHL- - - - - = - - - - 1
Needle Thread Retainer Dice - - «/NER-FIL - - + = = = = = = - 1
Needle Thread Retainer Spring - - /NRF/3% - - = - - - - - - ]
Screw(1/8-44%x2.2) + - - - - - - RS+ v e e e e e e 1

YEZ713



23
VEZT15P-156S-2(3) (PULLER MECHANISM)

VE2713



VE2715P-1565-2 EXCLUSIVE PARTS (3) (PULLER MECHANISM) YIETNEASE Q) 23

Ref. Parts Amt .
N Na Description sty Z2 Req.
1 3100625 Upper Feed Roller Shaft Bracket * ke —S#7S4# v k- - - -]
2 120019 - Screw(M6-1Xx18) + « = « « - - . . IERY « o 0 e 0 0oL 4
3 000779 Knock Pin+ ¢ « + « « =« o o o o IITE s e e e 2
4 3100006 Seal Plug = » » 5 % & v %% = 5 & SERE . v e e e e e 1
5 3100607 Roller Shaft Bushing(Right) » - - btoe—S@rysa(f) - - -1
6 3100604 Upper Feed Roller Shaft Lever - - Lo —Sd#pgg . « - - - - - - 1
7 160007 Screw(M6-1X6) = « « « « + o o . IERY v o0 v o v v oL 2
8 0065398 Collar(14X22X 10mm) = + + =« « » HFr—w wom momowin 5 % % & 1
9 009604 Screw(11/64-40%X5.5) « « « « « . IERY « v 0 0 0o v 0 0 0. 2
10 3100626 Roller Shaft Bushing(Left) -« « + Fo—S#7 vy a(E)- - -1
11 0065395 Oil Seal = « « « = « « « « « « . AANT—N - - e e 1
12 3100605 Upper Feed Roller Shaft - - - - - to—S#g- - - - - . S|
13 3100633 Upper Feed Roller Lever Rod, C. Set kv —F L 8—m v F(4) - 1
14 0065400 Upper Feed Roller Lever Rod+ + - Fuv—S L —ay K- - .« .
15 001174 Screw(9/64-40x10.3) « « « « - - IERY » s v 0 v o o0 2
16 0066109 Ball Stud « = = « « « « « « « .. kEr—SLR—oy FER- - -1
17 000306 Nut ............... 3—y b ........... 2
18 0065401 Upper Feed Roller Lever Pin+ « + Fu—S L N—pFy -« o . . |
19 0065402 Upper Feed Roller Lever Rod Sleeve L' N—wmy RRY—F « - .|
20 00061? Washer ............. 17\;,-3/.? .......... 1
] wmmom % a2 $ 5 % 8 PR WE B W BT BB G S mm mm a w s e E 6 E s
22 0032921 Upper Feed Roller Driving Rod Pinkbve—Fuy Fry . - - . . 1
23 160001 Screw(M4—0.7X4) - « « « ¢ o . . IERY o v o o o v oo 1
24 3100602 Upper Feed Roller Driving Rod + - Fe—S oy k. - -« « . . 1
25 3100192 Retaining Ring - + « » « « « « . 3 A IV A 1
26 3100623 Roller Bearing - = « « « « « « . =—FARTY T . 1
27 3100603 Upper Feed Roller Regulator, Complete Set kv —5 Z&i%s (i) - |
28 3100601 Upper Feed Roller Eccentric+ - + ku—S %ty + - « « + . |
29 3100600 Upper Feed Roller Regulator- - «+ fu—SH&HE- - - . . . . 1
30 160003 Screw(M5-0.8X5) =« - « « - « . . JERSZE » « ¢ @@ i wa e 2
31 190007 Adjusting Screw(M5-0.8x6) - - - FHEIERY « + « + -+ - o . .. 1
32 120008 Screw(M4—0.7%x8) =+ « « « « + . . IERY w0 o v v v oo 1
33 300045 SPACET * * » v o+ o omm e e ow e - Y L TR 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set Lo-5¥734s0 (@) - - - - 1
35 3100608 Upper Feed Roller Lever = « - « - Foe—FLR—. 0oL L 1
36 120012 Screw(M6-1x20) « « « « « « « .« . IBERFes& W8 08 8 5 s s 1
BT = 2 2 5 ¢ scmmmmn e w © ¥ & 5 FRH G EL 5 5 E B H owmmmn  n n
38 310063 Oil Wick » » « « « ¢« ¢ o o o o S N 1

L

YEZT13



24
VE2715P-1565-2 (4) (PULLER MECHAN | SM)

@y 1

10

VE2713



VE2715P-1565-2 EXCLUSIVE PARTS (4) (PULLER MECHANISM) YIETILERBS 1) 24
Ref. Parts Amt .
No N Description & 4 Req.
1 3100611 Upper Feed Roller Yoke +« « - - - to—53—2. ... ... 1
2 120012 Screw(M6=1X20) « « « « « « - - . HEsRiF e o 5 3 & v 5 & o s 1
3 3100612 Upper Feed Roller Yoke Guide cbto—Sa3— 2 HAF- - o1
4 110009 Screw(M4—0.7x8) =« « « « = « « . I & R L 9
5 3100613 Upper Feed Roller Yoke Pin + - + Fe—S3—2ry . « « . . 1
6 003662 Screw(M6-1X6) - « « = « « « « . o B 1
7 0090620 Cotter Pin + = = = « = « « « o . Uy v oo oL 1
8 006270 Screw(9/64-40X0.5) - - - + - - - IERT o o v v oo oo 1
9 160001 Screw(M4-0.7Xx4) « + » « + « « . IERT ¢« o v o v 0 v 0 0. 9
10 110011 Screw(M5-0.8X10) « » « - « - - . IERY o v v o o o v 0 v o 1
11 0060056 Retaining Ring - « = « « « « - . ARy YT e o oo 1
12 3100617 Clutch Driving Shaft - - « « - - TR oo e 1
13 3100616 Clutch Driving Shaft Bushing(left) 7S v F#~7 v = (&) - - 1
14 0065414 Clutch Driving Shaft Bushing(Right) 7S v F#~7 v = (f) - - 1
15 0065421 Clutch Tension Sleeve - + « - - - IFDFFr¥a s RY—F ]
16 000145 Wil v v 2 % % m & e uer e o o o Feap s ¥ W e e W B &g ¥ §
17 0065420 Clutch Tension Spring = + « - - - PIFTFTorravrs i - o]
18 3100628 Clutch, Complete Set « » - - - - LT s s 1
19 3100615 Clutch Driving Lever + + « - - - Z2ZoFBEE) v 0 ¢ 58 . 1
20 0095061 Clutch = = + + « & I T T TToFe o 0 v v e e e e 2
21 3201277 Clutch Spring - = = » v ¢« ¢ « o & PIFYFINR v« o0 v 12
22 0095066 Clutch Spring Seat - « - « « « . T FNREE - =« o v - 6
23 0065417 Clutch Roller « = » o = o o = 4 7ZvFr—F o o .. 6
24 3100618 Clutch Spacer» » « » = « « « « & TS5 9FAR—H - « .. 1
25 160005 Screw(M=1X8) « = « = = « « o & 15 <2 T W 1
26 0065415 Clutch Sleeve = = = « =« « « = = & JFOFAY—=F ¢ « o « v 1
27 0065418 Clutch Check Plate - - - - - - - 7AYTRUE) s ¢ ¢ vk 1
28 007621 Screw(9/64-40x8.5) - « « - - - . IR ¢ o000 v e v o 12
29 3150212 Upper Feed Roller » » « = « - - . ta—35 .. 00000 ]
30 100068 Domed Cap Nut (M8-1.25) - - - - - £ R 1

VEL713



25
VE2715P-1568-2(5) (PULLER MECHANISM)

VE2713



VE2715P-1565-2 EXCLUSIVE PARTS(5) (PULLER MECHAN I SM) VIETILEREE () 25

Ref. Parts Amt
_No Na Description & 4 Req.
1 0065381 Upper Feed Roller Lifter(Right) + Fo—S5# (H) -« « - 1
2 004440 Screw(11/64-40%8.3) =« « « - . . IERY « o0 o o 0oL L L 2
3 000538 WEHEE o » 8 2 8 ¥ @ 68 5 5 2 FopSede s = % & w5 6 & o . 3
4 000334 Nab = 5 % & 5 % € 5 2 & 5 0w o e d R RN I P, 9
5 0034979 Flexible Wire Clamp Bushing - - - DAV¥IEF S og e v s 5 4 7
6 006075 Screw(11/64-40%x6) - - - - . . . ERY - v 0000w L L, 2
7 0067126 Lifter Connecting Plate - - « « - te—S@EAEEER. - - . . 1
8 0065374 Upper Feed Roller Lifter(Left) - B PR 1
9 0065375 Upper Feed Roller Lifter Pin - - Fuo—s B s 5 5 5 5 . 1
10 0095027 Retaining Ring - - « « « - . . . APFPUBET 2 s 4 =« « s 2
11 0065376 Lifter Connecting Plate - - - - - te—SKy . ..o L. 1
12 006038 Serew(3/16-32%2.2) = = o 5 v o u ERT 2 3 6 b 5w oo 2
13 0065407 Roller Press Bar Bracket =« - - - bto—SHrggEmy . . . .. 1
14 005650 Screw(M5—0.8x14) « - - - - . .. R o v v v 00wl 1
15 0065402 Lifting Lever Sleeve + « « « .« . B - o i | VR i
16 006411 Screw(11/64-40X5.5) « « « « « . i S R T TSR 1
17 000340 Bt =cn » = « €% % % % & & 5 5 B ) (R 1
18 009931 Stop Screw(11/64-40%26) - - - . = | INRY e e e L 1
19 3100614 Roller Press Spring+ « « - - « . Eo—SPr - » « ¢ & & 1
20 3100610 Upper Feed Roller Bracket - - - - bEe—SFobub: s o . . 1
21 009753 Screw(M6-1x35) - - « « . . . .. IERY = v v o v v 0oL 2
22 000779 Knock Pin- « « « « = o0 o ... LS DEV s % v s v s s 2
23 0065405 Roller Press Bar Bushing(Upper) - Eoe—S@oEry s a (k) -]
24 160007 Screw(M6-1X6) =+ » « « « « « . . B e = x 0 v ¢ 1
25 3100609 Roller Press Bar Bushing(Lower) - rte—SHxiEsy o 2 (F) -]
26 0065404 Upper Feed Roller Press Bar - - - G R e o a ow s 1
27 0034117 Retaining Ring + « - - « « « . . BPGEYEAH ¢ o wowoww % 1
28 000690 Stop Pin = = « » « ¢ o o . ... Al w9 355 8 s ]
99 000613 Washer + + « « « « « o o v o . . s S RCRT S 1
30 0067111 Upper Feed Roller Liftiog Lover s BB v v w e v w0 « 5 5 & 1
31 000487 Corrugated Washer » - + - - . . . % AP AR 1
32 170008 Screw(M6-1x9) - - - « . . . .. i L I R 1

L 3

VE2T13



2b

VE2740PR-148S-2 (1)

VEZT13




@VE2740PR-1485-2 EXCLUSIVE PARTS

Ref.

3

O WD 00 =1 O N e L3 D e

—

- 12

13
14
15
16
17
18

Parts
_Na
3157010

001186

3107303
0065366
0063282
005122
000327
003302
0093356

3150165

000538
007627
3150166
110007
3159053
3159052
3158077
3150239

YIETIERARE 26
Amt .
Description & £ Req.

Presser Foot, C. Set(48) () s - - e e e e - 1
Screw(9/64-40X7.8) « « = « « « - JTE 3 1
Presser Foot Spring(Left) « « « « /MR RR(E) + + = « + + 1
Locking Pine ¢ ¢ o ¢ s s ¢« o « & BIYIEAE ¢« =+ s ¢ 0 o 1
Presser Foot Hinge Pin + « - » - i A A 1
Screw(3/32-56%5.5) « « » -« - - i1 S IR B 1
Lock Nut = = + & « s = « « =« « &« BYJF R oooooe e 1
Adjusting Screw(1/8-44X11) - - - WERY » = = = = = - - - - 1
Needle Clamp(48) =« - - = « - - - I 1
Fabric Edge Guide (Right) w|IIFHLARCE) - - - - - 1
Washer =« =+ = ¢ « o« ¢ o ¢ ¢« + o & l;f\yf/)f .......... 2
SCFEW(M4“0.7><6) ........ _Lt*:‘/“ ........... A
Fabric Edge Guide (Left) » = - - -« BRI AR@E) - - - - - - 1
Screw(M2.5-0.45X6) « « + « = - - _!h}lg:‘;} ........... 1
Main Feed Doge « + » = = « = = - By cswwws s 58w i
Differential Feed Dog~- - - - - - BEEY ~mmm o 2w 1
Stiteh Plate(488=2) » « = = « » » B v cwmw o ma » « v ox s 1

Cylinder Upper Cover = « = = « « YU F EHA—0 o« v o . 1

VEZT13



27
VE2740PR-1485-2 (2) (PULLER MECHANISM)

VE1713




QVE2/40PR-1485—4 EALLUSIVE FARIS(Z) \PULLER MELRANIOM) T J €7 -5 Maban (L) A4

W 00 1 O N i LD DD e

Ref. Parts Amt .
N Na Description ' i % Req.
3100625 Upper Feed Roller Shaft Bracket - ke—S#i754 v b - - + 1
120019 Screw(M6—1X18) = « = =« « « « » o Sy 4
000779 Knock Pin(e 5X10mm) < + » = < - VA 2 A = 2
3100006 Seal Plug = « « + » » TESE T IiEETEEEY 1
3100607 Roller Shaft Bushing(Right) + + « kuv—F@7 v =2(F) - - + 1
3100604 Upper Feed Roller Shaft Lever - - bwe—Zihli« « « » « - - - 1
160007 Screw(M6~1X6) « » = o« + ¢ ¢ ¢ «jERT e o 0 000 a .. 9
0065398 Collar(14X22X10mm) = + + » « -« BF— e v o o v v e s e 1
009604 Screw(11/64-40%X5.5) =« + « « - - J o S A R 2
1 3100626 Roller Shaft Bushing(Left) =+ +» - ku—S#7 vy a(E) - - -1
11 0065395 Oil Seal « « ¢ ¢ o o o 0 0 o v AN — e e e e |
12 3100605 Upper Feed Roller Shaft« « « » « Lo —S#f - » » » « - « » 1
13 3100633 Upper Feed Roller Lever Rod, C. Setku—FLoi—uy FH#) -1
14 0065400 Upper Feed Roller Lever Rod - - - Lv—F b _A—py .« ¢ o]
15 001174 Screw(9/64-40X10.3) « « « « « « ERT = o v v e e e e 2
16 0060109 Ball Stud « # « = » ® » mvwiw o ke—F L A—oy FEK. « -1
17 000306 Nut ............... -j—‘y [\ ........... 2
18 0065401 Upper Feed Roller Lever Pin- - « Ee—S b N—E2 e ¢ v v - 1
19 0065402 , - Upper Feed Roller Lever Rod Sleeve W XA—omy RAY—F « « -]
20 000613 washer e e o e TR T 9\;)-_2‘/'.? .......... 1
21 ............... 4 B W a m e m A & & @ W e e A § % % s o e ® W W .
22 0032921 Upper Feed Roller Driving Rod Pinktvu—Suwuy KB - ¢ - - - 1
23 160001 Screw(M4—0.7X4) =« « » « « « « & IERT e o 0 0 v v e e 1
24 3100602 Upper Feed Roller Drwzng Rod - - Lue—Fay K.« o0 o]
25 3100192 Retaining Ring + + » * + « « « + Apw YT v o o o - |
26 3100623 Roller Bearing + = = « ¢ ¢ ¢ ¢ + Z—=RFART YT =+ » -« 1
217 3100603 Upper Feed Roller Regulator, Complete Set e —S g GH) « 1
28 3100601 Upper Feed Roller Eccentric+ + + Fo—F ¥y« + » « - - 1
29 3100600 Upper Feed Roller Regulater - - - Lu—SF@Enas - - - - » « -« 1
30 160003 Screw(M5-0,8X5) « » ¢+ o s o o . IERY = == o v 0 o0 e 2
31 190007 Adjusting Screw(M5-0.8X6) - - -FAEHIRY « « « « ¢ o o .. 1
32 120008 Screw(M4—0.7X8) =« « + « « « « « IERY e« v o e e e e e 1
33 300045 Spacer ------------- ;(r{——%} .......... 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set Le—7&7/772}(#) - -1
35 3100608 Upper Feed Roller Lever - - » + LR —F a0 e s e e 1
36 120012 Screw(MG=1X20) « = « = « « « = IERY o v v v o0 o0 1
B cBommmrne v S ms o m e m e A s L B8 s s e wnSmddE
38 310063 Oil WiCk ............ aﬂ}; ............ 1
%

YE2TI3



28
VEZT40PR-1485-2(3) (PULLER MECHANISM)

VE2713



@VE2740PR-148S-2 EXCLUSIVE PARTS (3) (PULLER MEC

Ref,

&

|

SO 0D 1 TN e D D —

.

Parts
No.

3100611
* 120010

3100612
110009
3100613
003662
0090620
006270
160001

110011

0060056
3100617
3100616
0065414
0065421

000145

100068
0065420
3150232
3160233

0095061
32012717
0095066
0065417
3100618

160005
0065415
0065418

007621
0066567

0067028
3150235

009752
3150163
3100622

150001
3150236
0065436
0065437

110020

Description

Upper Feed Roller Yoke -« - - -
Screw(M6-1X20) « « « - - -« .

Upper Feed Roller Yoke Guide

Screw(M4-0.7X8) =+ « + « « . .

Upper Feed Roller Yoke Pin

Screw(M6=1X6) « = « « « « . .
Cotter Pin « « « « « « « « . .
Screw(9/64-40X0.5) « « « « « .
Screw(M4-0.7%x4) - « « « « . .
Screw(M5-0.8X10) » « « - « - .

Retaining Ring = « « « « « . .
Clutch Driving Shaft « « « - -

HANISM) Y JEFIEAER ) 28

Amt .
i % Req.
tv—Sg—».... ... 1
BESF e v s ST 6 s 1
Sog-ts gt 6 g 1
IR = v v o & & & & & & s 9
kEoe—Sa—yero ..o 1
LT e ww e w8 8§y 1
FIPE e 56 5 b o » = = 1
XS » v e w s % &5 8 3 1
BRI s o b mmwowow e 9
IERY ¢« v v o o 0w 0L 1
o B ) DD, 1
y-‘?\yfm ......... 1

Clutch Driving Shaft Bushing(Left) J7o9vFMi7Tovra(E) - -1
Clutch Driving Shaft Bushing(Right) 7 5 vy F#i7 v = (F) - - |

Clutch Tension Sleeve - = - « PG FFrvsavi)— .1
Nut = = + « ¢ ¢« o ¢ ¢ o o & o 4 b ) A S T 1
Domed Cap Nut (M8-1.25) + + - « 8o k.« « « « v o o . .. 1
Clutch Tension Spring « - - - - P OFFralrrtg -~ « » ]
Clutch, Complete Set « » « . . 277yFFE) - - -0 1
Clutch Driving Lever =« + « - - i iy 1
Clutch » » « ¢ « « « « « o + . DIIF o o o o v v s w0 2
Clutch Spring - « + « « « - . . TS3uFetRe e 8 & ¢ 4 12
Clutch Spring Seat - - - « . . FGOFPREFE e o = o v o 4 6
Clutch Roller« - = « « « « . . 77vFua—F .« o0 i L, 6
Clutch Spacer « » » « « « « . . e SV o IR S 1
Screw(M6-1Xx8) « - - « « « .« . G s v 8 % EE NN 1
Clutch Sleeve » = « « « « . . . PITIFAY—=F« « o o . 1
Clutch Check Plate - - - - . . 779FRGZEE) ¢ - - - - - 1
Screw(9/64-40x8.5) « - - « . . IERY » o v o o v 0w u 12
Upper Feed Roller - - « «» « - . LEa—=F e ¢ i a5 dn v n e 1
Lower Feed Roller+ « + -« v « . Fp—5 . . .. . ... .. 1
Lower Feed Roller Support: + - - Fo—FS¥HF—F- . . . . . 1
SCTGW(MG"IX]Z) ........ _[t;“{t‘} ........... 3
Knock Pin(¢ 6x14mm) - - « - . LA e v o « 5 % 5 5 & 9
Lower Feed Roller Shaft + « « « + Fu—Sff- - + + + « « . . i
Screw(M4—0_7X4) ....... .Ij::i(?‘/\: ........... 2
Supplementary Roller - « - . . dho— . .. .00 1
Supplementary Roller Stay(A) - - #iBIu—S%T@) - + « - - 1
Supplementary Roller Stay(B) -« - #Biwv—S5%=@®) - - - - - 1
Sceew(M3.5-0.6Xx6) - « - « . . IERT = v o o v v o 4

VE2T13



VE2740PR-1485-2 (4) (PULLER MECHAN | SM)




@VE2740PR-148S-2 EXCLUSIVE PARTS (4) (PULLER MECHANISM) YIETNERABG @) 29
Ref. Parts Amt .
No Na Description = £ Req.
1 3150240 Upper Feed Roller L1fter(R1ght) _t!:h—-'y%&‘(;ﬁ‘) ------ 1
2 009150 Screw(11/64-40X11) « « = + « » + AR s mwv sy 9
3 000538 Vashar = « « ¥ 916 @0 0 & 5 & B2 3
4 000334 NUt = = *» = o o o« « & « « « « o 4 2 S
5 0034979 Flexible Wire Clamp Bushing+ + + UA¥ AT vz« « « - . 2
6 006075 Screw(L1/64-40X6) =+ « « « - - « IERY e o v v v v e 00 2
7 0067126 Lifter Connecting Plate - - - - -« ke—-SErEgk. - - - - 1
8§ 0065374 Upper Feed Roller Lifter(Left) - bm—S#4 (L) - - « - - 1
9 0065375 Upper Feed Roller Lifter Pin - - Eu—S#EXEry - - - . . . 1
10 0095027 Retaining Ring = « - = « « « - A AR T 9
11 0065376 Lifter Connecting Plate - - - - - rto—Sgy - . ... L. 1
12 006038 Screw(3/16-32%2.2) « - - .« . R | = ) V)
13 0065407 Roller Press Bar Bracket - - - - ke—S#xifs - - - - - 1
14 005650 Screw(M5—0.8X14) « « - - - -« . . IERY o o 0 o v o0 0 0 1
15 0065402 Lifting Lever Sleeve =« « +» « - - tEe—-Sv =2y —7. . .
16 006411 Screw(11/64-40X5.5) « « « « + - T A 1
17 000340 NUE = * ¢ * o o = o « o o o o u W By ZF o ke oo 1
18 009931 Stop Screw(11/64-40X26) + » » « R phwsRY v « o . . . L. 1
19 3100614 Roller Press Spring+ « - « - - - to—SHzAx. . . . .. 1
20 3100610 Upper Feed Roller Bracket- « + + ku—S57S4 9 p. . . . . 1
21 009753 Screw(MG=1X35) « « « + = « « - . BT« wwm smww v x50 2
22 000779 Knock Pin(¢ 5X10mm) - - - - - - IITE - s e e 3
23 0065405 Roller Press Bar Bushing(Upper) + e —F#ixiEr v = (L) - 1
24 160007 SCTCW(MG"IXG) ......... IERY ¢ o o o v v oL 1
25 3100609 Roller Press Bar Bushing(Lower) + Eo—S#xEr v 2 (TF) - 1
26 0065404 Upper Feed Roller Press Bar- - + Fo—S#xE. - - - - - . . 1
21 0034117 Retaining Ring = + = « « - - - . AbhyFYH o0 o 1
28 000690 Stop Pin ¢« o o e 0w o E DT b e s v 1
29 000613 Washer = = = « « v o v v v o DSt e e oo e e 1
30 0067111 Upper Feed Roller Lifting Lever - 4+ - - - « « « .« « . . 1
31 000487 Wave Washer - - « « « - - - - . . WIEIT S TER 2 o = m wn o on 1
32 170008 Screw(M6-1X9) « « « « = - - . . ERY « v v oo v v v 1
33 340003 Knock Pin(¢5X20mm) - « - « - - JYTEY o e 1
34 3150230 Puller Bracket =« « « « - - « « . Fa—TFop ks s v 9w, 1
35 120012 Screw(M6-1X20) - ~ - « « « « . . IERY « - v oo v v oo 2
L

VEZ113



30

“AS3” DEVICE

VEZT13



“UT-A24" Device.

“AS3" DEVICE “ASI"EE 30
Ref. Parts Amt .
‘N MNa Descrzptlo T 44 Reg.
1 1260118 “AS3” Device, C. Set(Note l) - - “AS3TEEEGH)(EL) - ¢ - - - 1
o 2 --0010073 Regulator (AN2000) - wk R P e P I 1
3 009960 Screw(M5—0.8X16) » « + « + « & &« IERY = o v oo e e o0 2
4 000669 Wighor » » o oo s oo o om = & & K7 oy B e w o e e € 4
5 000600 Spring Washer « = + « = « + « « &« ATV T Doy o o - - b
6 000009 Nut » © © * o © o « « e e e e gy T m et o s e e A ¥ 3 9
7 0013218 Regulator Support + « » = « = « - V¥ L—FEfHR e - - - - 1
8 006905 Wood Screw(¢5.1X20) + = + + « KR = v v v oo v 0w 6
9 0033939 Hose Band(1/4inch) =+ + « « + « - b e A R R 1
10 0010108 Hose Union(NH-512-8X1/4) + - - - &Hx—Ra=F + - = « + + & 1
11 0010078 Connector (EC4-PT1/4) - - - - - - S F S/ A 1
12 0010260 Vinyl Tube(4X2.5mm) =« + = + = « | =l P G A T
13 1090115 Solenoid Valve, Complete Set - - ZBREHGH) - - - - - - - - - 1
14 0010120 Solenoid Valve = = = = « « - - - BREFE - v r e e e e 1
15 009937 Wood Screw(¢3.8X20) + « « « - AR ¢ o v 0o s e 2
16 1200003 CordiQ) + #» s s oo m @ w & 5 o S BEY v e 1
17 0010143 Silencer (MF6-PT1/8) - - « - - - - e Bk S 1
18 0010055 Connector (ECA-PTL/8) + + + « + - Y Y TH N 1
19 0010254 _ ~ Speed Controller (SPC4-1/8) - - + RAE¥—Kay ha—F - - + .2
20 1260119 Electric Device, C. Set(for AS3) (Note 2)AS3TESRIRE GRH) (72) 1
21 0011709 Control Box Stay =« « « « « « « « HERXY J2AATFA - - « - - 2
22 1249147 Control Box, Complete Set - - - - ffE3EEG) » « « » - - - 1
23 0011340 Control Board * = =« = « = « « » & MR » « « » » - » « 1
24 0010565 Knee Switch, Complete Set« « « - BXAvyF () - -+ - - - - 1
25 0010564 Kigh SWitGli» » me @@ e m s s 0 BERATF + o 0 b o oniom 1
26 300031 Hasher ..... P T U PO g yx:/.:ir .......... 4
27 300033 Spring Washer = « « « « + « « - - A7Y ‘/9"7 2o R 2
28 100038 Wing Nut (M4=0.7) « = « + « « - - FavFyhe oo 2
29 0092232 Knee Switch Holder =« « = + « « - ALy TR - -« - - 1
30 006910 Wood Screw(¢6.8X26) « « « - - - = S A 2
(FE1) “UT-27, “UTA B ASIEELZIY H1T 3 PEICHLELBSHTT,
Note 1 : This shows the parts required when installing “AS3” Device to “UT-2" or
“UT-4” Device.
(F2) “UT-A227, “UT-A247"3EEIC“ASI"EB LMY T 2B SICHELRLBSETT,
Note 2 : This shows the parts required when installing “AS3” Device to “UT-A22" or

VEIT13



31
“UT" DEVICE (1)

VEZ713

= -




“UT™ DEVICE (1) UTTERE (1) 31
Ref. Parts Amt .
‘N Na Description i £ Req.
1 0065373 Lifter Lever =« = « « = = « « . . BB —-. - o o0 1
.2 3101216 Lifter Lever Stop+ « = + = - - - BBy A—2by7- - -1
3 004358 Screw(9/64-40X5.6) « « « « « - « IERY v o v v v v 0o e 2
4 3100533 Tension Release Lever » + « - - - RERARE - - o - e e -0 . 1
5 120001 Screw(M4—0.7X14) « « « « « - - . IERT v v v e v v 0w 1
6 3100526 Tension Release Block+ +» » = « -« fﬁﬁ)‘?"ﬂ 27 AL 1
1 007610 Screw(M4—0.7X10) « « + « = = « IERY - = o o0 v e 0L 1
8 3100525 Tension Release Connecting Plate R&EAHEEKR - - - » + + « 1
9 110009 Screw(M4d—0.7X8) =+ « + o « « « . IR ¢ o v 0 0 o0 v v b 2
10 170009 Screw(M4-0.7x4) - « « « « « « . IERY o o v o oL 1
11 3100536 Terminal Holder, Complete Set - - ¥@F5@Gd) + » « « « + « - . |
12 3100535 Terminal Holder Support « « « - - mFEERf R oo - - - - 1
13 0063586 Terminal Holder s ¢« <« » « « « - VETE * * ¢ e e e e 1
14 009985 Screw(M2.5-0.45X10) « « « « « IERY = 0 v 0 e e 0w . 2
15 110012 Serew(M4=0.7X5) + « « = + + « . IERT ¢ o o o v e 000 4
16 0063612 Cord Clamp{(4N-¢6.8) - + « « - - =l /A Y A 1
17 009736 Screw(M4—0.TX6) =+ + « « « « « R v 00 e 0o 0w 1
18 0022836 Synchronizer Positioning Pin + - RY Y aFvry - - « - - « . 1
19 0022837 Synchronizer Cushion - - - « - - RVvareyryrsyvray- -1
20 0094387 Tension Release Shaft - « - - - - HBERAR - - o e e . 1
21 3100529 Thread Pull—off Eyelet - - - - - RERARE - ¢ 0 0 o - . 1
22 0067101 Thread Pull-off Bar+ « » - « - - HREBAE - - - 1
23 0063076 Swing-proof Spring =« +» ¢+ + - - BB AR ANR - - - 0 - . 1
24 0094433 Collar(4X11XTmm) =+ * » « » » bt B A R SR 1
25 001208 Screw(9/64-40X5) = « « « + « o+ IERT e v 0 v 00000 1
* Ref. No. 26 to 49 r--:- See the following page.
Device classification EEORE
Mark | Trimming Kiper Foot Lifter
Solenoid | Solenoid | Solenoid

e | 0011802 3109930 3100571

UT-1 X O X

UT-2 O O O [@IRERTE Assembled —— Hv

UT-3 £ O X h SRERLE Non—assembled — fE L

UT-4 O X O

UT=5 O X X

UT-6 X X X

VE2713



31
“UT" DEVICE (1)

VEZTI3



“UT" DEVICE(1) “UT”" (1 31
Ref. Parts Amt .
Na N Description an 4 Req.
26 3101275 Thread Pull~off Hook Unit(See table) %&EX 7 v » (#) (F#8) - -
27 001459 - " Screw(9/64-40X3) (See table) - - kX (FEBHE) « + - - » .
28 3101276 Thread Pull-off Hook Unit(See table) KABA 7 v 7 (#) (F£5E) - -
29 0094396 Thread Pull-off Bar Holder « - - RABAMEEAES - - » « « - . 1
30 0033024 Retaining Ring « « « « « « « . . A I A 1
31 0063515 Thread Pull-off Lever - « « « « « REBALASA— . . « o o . .. 1
32 000690 Dowel Pin+ = = ¢« o ¢« « v v . . L [ -5 3 - I A
33 0094390 Tension Release Adjusting Eccentric %@ X RFfhizam - - - . -
34 0095334 Swing-proof Spring =« « + « « « - REBARBGIEANE « + + - - .
35 001170 Screw(9/64-40%X12) « - « « « . . IERY « v 0 o o0 v v v L
36 3100528 Tension Disc Separator - + + - - RREA - - o m e e
37 3100527 Tension Post Support - - « -« - . REATE- - 0 oo o
38 110014 Screw(M4-0.7Xx18) « « « - - ¢ wHESRE s 2 5 b e a e
39 000505 Spacer ------------- ;{ﬁa-—-ﬂ* W ow el G Ge Y @ e
40 .........................................
41 3101202 Connector Supporting Plate AR e e e e e e
42 110013 Screw(M4-0.7X8) =+ « .« « o« « . . ERY -« v o oo oo
43 3100711 Top Cover Thread Eyelet - + - -+ - MURE - « - o - -0
44 006035 Screw(9/64-40X7T) « « « ¢« ¢ o . . IERY e - 0 o v 00w L
45 000644 Spring Washer+ « « « + « « o . . RV Toye e o o o
46 000322 Nut --------------- 'j"-;) }\ ...........
47 007006 Screw(9/64~40X7) » « « « « .« . . IERY ¢ o v v e o v oL
48 0021735 Thread Eyelet Pipe « « « - « « . HRBERAT 0 o o v v
49 0090856 Tension Disc Eyelet - - « « « « . REFMAE - - - - - - - -

* Ref. No. 1 to 25

See the preceding page.

Parts Na 3101275 | 001459 | 3101276
2 Needle 2 & 31 1
without Spreader pcs. pes. pCSs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader

%

YE2713



32
“UT" DEVICE(2)

VE2T13



“UT” DEVICE(2)

" Ref.

3

W 00 ~3 O L1 e GO D e

f—

Parts
Na
0011802
0011801
0063579
000140
000598
000597
0077410
005650
3100524
120013

0063610
0063607
110004
0063606
0063609
009984
0063608
110002
0036133
000145

0095388
001457
0035389
3100520
160003
31005632
0093491
009508
0095336
180006

3100523
3120157
100002
190029
3100538
110062[110004]
000014 @

Description
Trimming Solenoid, Complete Set -+

Trimming Solenoid™ + ¢ « = « «
Solenoid Dust-proof Cover -
Nut
Washer =« - -
Anti—shock Rubber
Retaining Ring
Screw(M5-0.8x14)
Trimming Solenoid Support - -« -
Screw(M6-1Xx15)

ooooooooo
oooooooooo
oooooooo
ooooooooo

--------
---------

------

Switch, Complete Set
Switch Support =+ « « « « -« o
Screw(M3.5-0.6%X8)
Switch
Switch Cover
Screw(M2.3-0.4x10)
Switch Guide
Screw(M3—0.5x%35)
Cord Clamp(5N-¢8.4)
Nut -

-------
-------------
oooooooooo
-------
||||||||||
--------
------
L )

----------

ooooo

Plunger Connecting Rod
Packing Screw(11/64-40x%3.3)
Plunger Connecting Rod Pin - -

utr” 2

B Req.
AIY v/ ARE) - - - -1
ARYYV YV I AF ’

-V ) A KB A— - - - -

Fap b 3 8 25 55 4 & e 9
g\y\:/’-? .......... 1
Y e Y I T S 1
Z]“}P')P!)/y ....... )
1 3 A T T 3
Jv/ARRME - 1
_uz;}‘(/ ........... ;
‘24/?%m -------- 1
ALY FBRAE: - - - - - - 1
_U;;F/ ........... 1
AAwF o o o v v 00 e 1
z,r,ya:-;b}\.._ ....... 1
ERT e v o v v o v e e 9
ALGFHALR  + o oo 1
J.l‘.*:/ ........... 2
:1_}\9-'7‘:/7’ ....... 1
Froph e « ¢ = & 6 oy 5 oF W 2
Fd -4 0 & -2 R EEEERE NI 1
EEXS 0 e e e e e e e 9

- FFUY ey FEV - - -]

Plunger = = « + « » « « + & & & & Vi AV AV ST T 1
SCTGW(Mﬁ_U.SXS) ........ _[j:;.iqi} ........... 9
Solenoid Return Shaft « - - - - - JUVIARRVY VY7 b« 01
Collar(8X16X8mm) = = + » = + e HF— v o v v s = v o o o . 1
Screw(11/64-40X7.5) =« « « « - - IERY o v oo v e e 1
Solenoid Return Spring - - - « - UV )AREYNRR -+« « » 1
Screwed Pin(M5-0.8X6) + + » - - T A 1
Connecting Block(Right) Support Spring Bfg7 mny 7 ¥ x "% -1
Connecting Block{(Right) - - - - - EgETay sy - e 1
Nut (M5=0.8) = = = = « = = « « « . R 3
Connecting Rod{(M5-0.8 x40) B = - 1
Connecting Block(Left) cEBET ey 7 () - e e 1
Screw(MS.5—0.6><8)[M3.5—0.6XS] “AERY e e e e e e 2
Washer = ¢ = = = + « « « = « + & D/ A o 0 0 0 0 0 0 0 0 92

VEZT13



33
“UT" -DEVICE (3)

%J ]

ﬁv‘ g_:n
/-\\E @__35

) 2 §§;§;’__*4

= -’/

i

!

VAPt
W 3
“*ﬁﬁgiéézﬁg h
12
18 6 ;
P J

YE2713

b e —— .



33
“UT" -DEVICE (3)

VE2713




“UT" DEVICE (3) UT 418 (3) 33

Ref. Parts Amt .
No Mo Description i % Req.
1 3151006 Looper Thread Pull—-off Eyelet = « W— N REBAKIE - - « + + - 1
2 3151001 Upper Knife Carrier Support Spring EXRAEFTT AR - + « . 1.
3 110030 Screw(M3-0.5%X2.6) =+ = = « » - - IERY ¢ v 00 v 0 0000 3
4 3151000 Lower Knife Carrier Guide+ = = - FAAHBHA K- - - - - - - |
5 110026 Screw(M3-0.6X6) =« « = « ¢ - o - JERY o 0 e e e e e e e 2
6 3151008 Trimming Mechanism, C. Set =+ « - UTHs&EGH) » - - » = » « 1
7 3100506 Lower Knife Driving Lever - + - - TAREEjLAA— = « + - « |
8 170005 Screw(M4-0.7X6) =« « « « « « « - IERY = v o o oo e e e e 2
9 3151004 Lower Knife Carrier « « « « « = = TAREB + *+ = ¢ ¢ o ¢ o s 1
10 3151020 Looper Thread Pull=-off =+ « « « - JUo—NREEA R o 0 e e 1
11 3100513 Lower Knife = « = = « « « ¢« « « » TRAAR ¢ ¢ o o v 000 e 1
12 3100560 Supplementary Spring - - - - - - EAREHHB AL - - - - - ]
13 3500503[3100501 JUpper Knife Carrier« « « + « « « EARH + « ¢ o o v o o 0w 1
14 190006 Screw(M4-0.7X4) =« « « « « « « AERT e e e e e Tee e e s 2
15 3100512 Upper Kﬂife ........... _t)t b S T T 1
16 110024 Screw(M2-0.4X6B) « « « « « « « - J1 o8 S A 9

0025 Screw(Mﬁ—U‘tinO) ........ _u:*/ ........... 1
‘%— 110023~ Screw(M2-0.4%x3.5) « « = - - « - IR ¢ o o v v e e e e 1
19 3100507 Upper Knife Guide » ="+ = = « « EAABTAF & = om0 m oo 1
20 3100508 - Thread Clamp Spring = +» « - =« + BRI N e 1
21 3100509 Clamp Spring Pressure » + <« + = - 3. SNPAS-S i B 1
22 3100510 Clamp Spring Pressure Holder -« -+ BRI ANFXEHUEfHR - - - -1
23 130005 Screw(M2-0.4x4) - - - - - « - =« IERT ¢ o 0 0 00 e v e 2
24 3100511 Clamp Spring Pressure Adjusting Piece BRI XU W|WEGH - 1
25 100006 Nut --------------- j-‘y I~. ........... 2
26 3100503 Knife Guide Lever = = « « « « « « AZAF A Rb2n— o o o o v 2
217 3100504 Knife Guide Lever Ring(Left) -« = ARAH A FLA=U0 7 (E) -1
28 130003 Screw(M4—0.7XT7.3) =« « « » « « » TERY » o v 0 e s e e e 2
29 3100505 Knife Guide Lever Ring(Right) « « AAH A FL A=Y 7 (H) -1
30 3100515 Upper Knife Carrier Spring - - - EXAH /SR« o o« 0 v o 1
31 170006 Screw(M4—0.7X2.5) « « = = « = HERY ¢ o v o v e e e e e 1
32 3100500 Crank Chamber Cover - = = - - - - i e ol 1
33 3100531 Upper Knife Carrier Stop = = + + EAAXABA Py sV « =« - 1
34 110008 Screw(M4=0.7X5) « « = « « « « IERY ¢ v o e e e e e e 1
35 110031 Screw(M4-0.7X12) = = = « = - = = IERY ¢ v v e e e e e 1
36 000002 Spring Washer » « « « = = « = = » ATV T gpirde v s o« 1
37 110091 Screw(M3—-0.5X3){M3-0.5X2.6] ~JkRY = « = = o =« 0 o oo - 1
U 2 br o A BRRRE B EEE FE T IO YR EE SRS R @ R
* Ref. No. 39 to 58 - --+See the following page.

VE2713



33
“UT" DEVICE(3)

VE2713




“UT” DEVICE(3)

Ref.
_Na_
39
40

4]
42
43
44
45
46
47
48
49
50

51
52
53
04
55
56
57
58

% Ref. No. 1 to 38

3161026

Parts

Na
3169920 &
3161015

110009
1062035
000012
3161025
140014
0077179
3161020
140010
3161019
3161022

3161021
3161027
240009
3161016
110002

110012

---- See the preceding page.

UTT M (3 33
Amt .
Description & 4 Req.
Wiper Mechanism, C. Set « - - + - DANKEBGE) » - - - - - . 1
Solenoid Bracket -« +» + '« « « & Y lA BEe v 5w dis 1
Screw(M4-0.7x9) - . - . s s « 2 wowmw oW W K 5 9
Wiper Solenid+ « » « + + + « + . TANRIV ALK« « o o 1
Nut (M3-0.5) = = « « « « « o « . . A R 9
Solenoid Lever « « « « - - « « . IVIALARLR— o o oL 1
Screw(ﬂz{-ﬂ.?xg) P o T o e BRI e 5 % 5 % 8 & ow BB 1
Retaining Ring =« - « « « « « . . ABRSFUYS 0 o v s v o 1
Solenoid Lever Pin cr s s VA RLR—EY s - . o]
Screw(M4-0.7X6) =« » « « « o + 1o 3 T N 1
Wiper Bar Guide + « « - « « « + TANETALR o« o o .. 1
Wiper Bar » - - - . S % % R Ij,f}{& .......... 1
wlper .............. g/r){ ----------- 1
Wiper Holder + « - -« « « « « . . TANRBEAY « « =« v v o 1
Screw(1/8-44x4.8) e e ERT e e e e e e e L 1
Thread Clamp Rubber s cRPEIITA - L 1
Screw(M3-0.5X5) « « « « « « o . 10 s S 1
Solenoid Cover + « « « « « « « . I P i 5 ; I R 1
Screw(M4-0.7x5) « - - « « « .. IEFSE s s 8 9 9 5 & % 5 o 9

VEZT13



34

“UT™ DEVICE (4)

@ - O D @@

YE2713



UVEVILE (4)

Ul
Ref. Parts
Mo Ne
1 3100571
2 3100570
3 000070
4 000162
5 000016
6 009865
7 000676
8 0011733
9 009970
10 000011
11 000528
12 000588
13 000306
14 0064045
15 0064046
16 0035301
17 0033024
18 0064047
19 009853
20 0032786
21 0037912

=4 34

Amt .
Description 4 Re
Presser Foot Lifter Solenoid, C. Set ?%EEigéF?TLz/—f F(ﬁﬁ)—r%h
Solenoid Support + - - - . . . . JVIARE « v« v oL 1
Iiﬂllglllg N[lt ooooooooooo ﬁ% ,}.j_ » b ......... 4
wzislle]- ............. !7 w i/ﬂﬁ’ .......... 8
BoEZ & § 6 » 0 w0 mowowomow e 4 g 5 w }\ ........... 12
Hanging Bolt (M8-1.25x220) - - *RYRAR - oL 4
Spring Washer - - « « . . . . ., AV T o v o 8
Presser Foot Lifter Solenoid - - HxFBrv 48 - ... 1
SCFEW(MG"IXZO) ......... .I.I:*/ ........... 4
Nllt (ME}—]) ............ jj‘ s }‘ ........... 1
Washer =« + « « o« « . . . e e e g\y:‘/.\r .......... 1
Anti-shock Rubber - - « - « . . YRR AN v S 5 e e e e s 92
Nut (la/4"4(]) ........... A I R T 1
Lifter Connecting Rod » « - - . . PTG - . ... 1
Lifter Connecting Link - + - - . HEWMF Yl o o v v a 9
Connecting Link Pin+ « - « - . . NELES - T gl IV B S0
Retaining Ring - + « « . . . .. ARFFYLI v = 5 o 5 3 % 2
Presser Foot Lifter Solenoid Lever #irifs*y VA RLAR—. ]
Screw(11/64-40X%6.5) + + + - . CIERY e e e oo oL L 1
Solenoid Lever Pin « « « - . . . VAR RR—py . . . 4]
GBI ¥ % # mwomom e mmig 2 4 3 ﬁ ............. 1
L

VEIT12



35

“UT/ST" DEVICE

1

for “ST" Device

YE2713



“UT/ST" DEVICE

Ref.

&

|

c:u:oo-qmu-:.h.wm:-—-

Parts
Na
3109920
3100712
0096026
000554
110009
0011498
000644
000022
3100702
120001

000417

100001
0096025
0096022
0096023
0034293

003638
3100703

120009
0096020

0096021
004475
120040

0096018

001227
0096027
3100707
3100710
0096013

0096012
0096010
001196
005112
3100709
3100717

Description i
Trimming Device, Complete Set - - ARIEHEGE) - - - .
Head Cover - « . - . . . . ... N RH e e
Solenoid Return Spring Hanger « - k@3 sr . . . . . . .
WaShEI' ............. U‘y:‘/-\’ .......
Screw(M4-0.7X8) + « v v v « . . TEREE e 5 5 % % 4 .
Solenoid + + « « v . . . . ... )’l//zf}»" ,,,,,,
Spring Washer - - « - . . . . ., RZV T Dy - .
L -j—-t; } ........
Solenoid Lever + + « - « .+ . . . V)AL RLA—. ..
SCI’BW(M4‘0.7>{I4) ........ IEFRIF 6 & ¢ o v v v
Packing Piece - + « « « « . . .. T7A4 "—Ryx> . .
Nut <« v o oo o o L. FH e v 5 % % & 5.
Solenoid Return Spring - - + - - SV I A RRY AR . -
Solenoid Connecting Block + - - - IV ) A REgES . - -
Solenoid Lever Pin - » + - . . . VA RLA—PY . - .
Retaining Ring - « » - - . . . TRAPET Dt v .
SCFEW(]1/64_40X4) ....... l]:*iﬁ ........
Collar(6X11X8mm) + » + - « « . A e w0 6
Screw(ull—[],f)(]z) ........ R - o 0 L.,
Knife Guide Holder « - « . . . . AATALRE - - ..
Knife Guide Holder Bracket CARATA RERftE - -
Screw(3/16-32X7.9) « - « o . . 1 - R
Screw(MS—{].SXlS) ........ IEeRSZw = & 4 5 5 § .
Movable Trimming Knife Shaft UnitBh2 2dg(g) - - - - .
Movable Trimming Knife - - - . . Bh AR « o0 0oL L,
Screw(1/8-44x3.8) - « . . . .. ERY e« 0000
Movable Trimming Knife Shaft Collar@h A AfpH G- . .
Fixed Trimming Knife Shaft . . . BEEAZdEg- - - ..
Thread Clamp Spring (Lower) CHREEINR(F) - - . .
Knife Press Adjusting Spring - - XA RJEFEEH AR . . . .
Fixed Trimming Knife Spacer - - - BEEARRR—H . . .
Fixed Trimming Knife « + « + - . EEAX - -« o . ..
Screw(1/8-44X6) + - « v . . .. JTo8: 3 A
Adjusting Screw(3/32-56x5.5) - 1 S A
Thread Clamp Spring« - + « - . . 35 S o S
Finger Guard + - - - « . . . . . TALYHH—F - - ..

L

UT/ST %@

LR |
L |

LI |
LRI |
< e 02
v e . 1

YE2713



o

“UT-A22", “UT-A24" DEVICE(1)

YE2T13



UT-A22", "UT-A24" DEVICE (1) “UT-A22", “UT-A24" %= (1) 38

Ref. Parts Amt .
N N Description h % Req.
1 0065373 Lifter Lever - - PO = L P 1
sone 0037912 Chain+ - « &' o 0L . . .. . ﬁ ............. 1
3 3101216 Lifter Lever Stop+ » « « « « . . HIBEF L R—2 vy S . .. 1
4 004358 SCrEW(ﬂ/E4—40><5.5) '''''' BT I TR 2
5 3100533 Tension Release Lever » + « - . . REEABE- - - - - e e e o]
6 120001 Screw(M4—0.7X14) AT IR B | -2 &> S |
7 1096024 ¢ Vinyl Tube(4X2.5mm) (White) « - - E=—Xf () e v v oo
H 1095007 v Speed Cﬁntroller(ASIDOIF-04) “ CRAE—PRTOY K B—F +« « o ]
9 0023381+ Cord Clamp(6N-¢ 10.6) + « « « . . A FRZWT b oo 1
10-1 0094491+ Cord Clamp(2N-¢3.4) (UT-A22 Only)z2—ForSuif o o o 5 o . 1
10-2 0063612 . ” (4N-¢6.8) (UT-A24/5T-4) O T 1
11 110012+ Screw(M4-0.7x5) « . . . . . .. EXY . o 00 0oL 2
12 0022836 Synchronizer Positioning Pin - - RV aFEy s« aw v 5 1
13 0022837 Synchronizer Cushion + « = » « . BPVarvrrveay . - 1
14 009736 SCI‘EW(M4"0.7XE) ''''''' ERY e 0oL L 1
15 3151010+ Air Wiper C. Set(2) « « « - - .. TFOTANEHL) » o v o - . 1
16 3151011 Air Wiper Support « + « « « . . . TTOTANERAFHRK  « -« » 1
17 3151012 Air Wiper+ « = ¢ « v o v o . . . ETFTLI ¢ v o« v % 5 4 1
18 000538 Washer + « - - « o . v .. ... L S 4
19 110009 -~ Screw(M4-0.7x8) - « « . . . .. B o 5 %02 0 « » w5 4
20 0094387 Tension Release Shaft - » « « . . AREAE - .. L. L L 1
21 0021735 Thread Eyelet Pipe(Long) - - . . RESLFL(E) » » 0 v v o 2
B R B E b g g R B MEEELGE N Dok w K Y E R e s
R T LR T T
24 110012 Screw(H4=0.7X5) - « v .. L . I S 2

* Ref. No. 25 to 49 <oveo See the following page.

Device classification %ﬁ@ﬁﬁ

Mark Trimming Wiper Foot Lifter
| Cylinder .y | Cylinder
5L 1091143 ——— 1091146 ]
UT-A22 O O O O e Assembled ——- v
UT-A24 @ % O X eenes Non-assembled —— 4|

(&)U4Nﬁ17%%ﬁﬁﬂﬁ&01£bi?vuyﬁ%ﬁﬁbfmiﬂbo
Note!For Wiper, the air blowing system is used instead of Air Cylinder.

() *Eﬂ@%:?nPiUT—MZ%E@?fi«’-giﬁﬁ{ﬁéﬂfwi#‘o
Note:The parts marked v ate attached to only ‘UT-429° Device as a standard.

VEZTL3



36
“UT-A227, “UT-A24" DEVICE(1)

for “ST-A"
Dev i\c‘_e

SRR

YE2713



“UT-A22", “UT-A24" DEVICE(1)

“UT-A22°, “UT-A24" %8 (1) 36

Ref. Parts Amt .
N Na Description fix Req.
25 3100529 Thread Pull-off Eyelet - - - ABARE - - - - 0L |
26 0067101 Thread Pull-off Bar - - - KA - oL 1
27 0063076 Swing-proof Spring « + + . - REBABHEAR - - - . . 1
28 0094433 Collar(4xX11XTmm) =« « - « - HF— o v s x5 5 5 a3 |
29 001208 Screw(9/64-40%5) « - - « . . ERY - o0 o o0 oL 1
30 3101275 Thread Pull-off Hook Unit(See table) REA T v 7 (M) (ThsE) - -
31 001459 Screw(9/64-40x3) (See table) - - XV (FRBR) - - - - « .=
32 3101276 Thread Pull-off Hook Unit(See table) %&BA 7 v » (M) (T#38) - -
33 0094396 Thread Pull-off Bar Holder - - - ARRAEERER - - - - . L 1
34 0033024 Retaining Ring - « « + « « . R BT Yop B o o m ww e o 1
35 0063515 Thread Pull-off Lever » - - - HBBRALAA— o oo L 1
36 000690 Dowel Pin« "= « « v o« o o o L L. 81553 <" 8 B N T
370094390 Tension Release Adjusting Eccentric 8 HiRG o e
38 0095334 Swing-proof Spring + « + « « .+ . HERARBIEAR - - -« ..
39 001170 Screw(9/64-40%12) +« « - « « . . RSP0 o v o v 0 v w s s,
40 3100528 Tension Disc Separator + - - - - RBEAR e o - - oL
41 3100527 Tension Post Support- - » « - « . S o = A
42 110014 ; Screw(M4=0.7x18) « « + « « . . . IERY < v o o v v o0 L,
43 000505 Spacer ............. x&—-ﬂ‘ ..........
44 007006 Screw(9/64-40x4) - - - « .« . .. HEREE = woomeow oo @ 5 5 3
45 3100711 Top Cover Thread Eyelet - - - - . BEYRIE - - - o 0.
46 006035 Screw(9/64-40X7) « « « « « . .. IERY ¢ v v v v v o0l
47 000644 Spring Washer+ « - « « . . . .. ATV T T o o v
48 000322 Nut ............... ‘-}-‘y !\ ...........
49 0090856 Tension Disc Eyelet « - - « . ARFMAE - - - - - - ..
* Ref. No. 1 to 24 ++v+- See the preceding page.
Parts Na 3101275 | 001459 [ 2101276

2 Needle 2 & 3 & 18

without Spreader pcs. pcs. pcs.

3 Needle 3 4 2l

without Spreader

2 Needle 2 4 2

with Spreader

3 Needle 3 5 2

with Spreader

z

VEZ713



37

“UT-A22", “UT-A24" DEVICE (2)

VEITI13



“UT-A22", "UT-A24" DEVICE(2) : TUT-A227, "UT-A24"%EB () 37

Ref. Parts Amt .
N Nae Description [ -1 Req.
1 0063610 Switch, Complete Set - - - - - - AALyFH) < =+ 0 0 - - -1
2 0063606 _ Seitph ww e n s 8 ¥ 8w w R B S T T PSR
3 0063607 Switch Support « « » « « ¢ ¢ v . R SRR 5 & v = = - 1
4 110062[110050] Screw(M3.5-0.6X8)[M3.5-0.6X4.5JILRY « « + « « ¢ ¢ ¢« .« . 2
5 0063609 Switch Cover « « « « « ¢+ ¢ ¢ o RAGFTIE— 5 5 v 5 s 1
6 009984 Screw(M2.3-0.4X10) « « = = = « - JERES ¥k A s a 2
7 0063608 Switch Guide =+ « « « ¢ ¢ ¢ ¢« ALYFHALE o e 1
8 110002 Screw(M3-0.5X5) « « ¢« o+ 0 . - oo R I 2
9 3101587 ' Tension Release Connecting Plate REEA SRR - - - - - - - - 1
10 170009 Screw(M4-0.7x4) - - -+ - - - - B « « nmw s mmow w 1
11 110009 Screw(M4-0.7X8) - « - - - - . - IERS + 0 o o000 0o et 2
12 3101588 Tension Release Block+ + + « « - HRBEX Tay P owvs v 1
13 009976 Screw(M6-1x15) » « + « - AR > SR N 1
14 310056? Collar ............. j)-"—j'r-— ........... 1
14 120001 Screw(M4—0.7X14) « = + « « « « LRI = oo 0w mome s s o]
16 0014120 Anti-shock Rubber » « « « » « « 524 1= I 1
17 1091143 Air Cylinder (CMWBN20-20) - - - - =T VDL Yy =« = o =« 1
18 3101586 Switch Holder = « = » = » w o w B PRy w o e owom v e 1
19 1094054 Elbow Connector (KQL04-01S-PT1/8) —AKRaARXI HF - - = - - - . 1
20 1097007 Silencer (AN103-01) "+ « « = « « - AL e oo 0v o0 1
21 1096024 Vinyl Tube(4X2.5mm) (White) + « « E=—n4F(H) - - - -+ - -
22 000498 Washer ............. U}V.\y ---------- 1
23 3101585 Air Cylinder Bracket =+ = » + « ITNVVYUHFER v 1
24 120006 Screw(M6=1X12) = - « = « - « - - JEpEs « @5 ww m @ r B o5k 2
25 3101589 Air Cylindér Rod * # <« = % 7 @ & TFVYrFay R .. 1
26 0012071 Cylinder Return Spring +« = « +« « YV U FEY AR - + - - - - 1
217 3101590 CPlunger » ¢ » ¢ ¢ s v e e e e e A A 1
28 180006 Screwed Pin(M5-0.8x6) - - « - - Vg s @ g e s & & 3 1
29 3100523 Connecting Block(Right) Support Spring HE 7oy 7 ¥ % 1
30 31201567 Connecting Block(Right) - - « « - EETwy sk - - 1
31 100002 Nut (M5-0.8) = = = =+ « « + « « - A IR 3
32 190029 Connecting Rod (M5-0.8X40) - - -EHE - - = = = - « = - - - 1
33 3100538 Connecting Block(Left) - « - .« -EET vy (&) - - - - - 1
34 0[}0014’ Washer ............. ‘l;i\yi‘/-‘f .......... b

.

YE2713



38

“UT-A22", “UT-A24" DEVICE(3)

g 6

VEZT13



“UT-A22", “UT-A24" DEVICE (3) “UT-A22", "UT-A24"%E (3) 38

Ref. Parts Amt .
N Na Description i % Req.
1 3151006 Looper Thread Pull-off Eyelet « - A— " %iEAKE - - - - - - 1
2 3151001 . Upper Knife Carrier Support Spring EARAH{H TR - « « « « L.
3 110030 Screw(M3—0.5%2.6) =~ =« ieb s IEED - S e biw e d 35 F 5
4 3151000 Lower Knife Carrier Guide = * + FARBHA KR+ « = = - - - 1
5 110026 Screw(M3-0.6X6) « « + ¢ = ¢ - - JERY « 0 e e e e e 2
6 3151008 Trimming Mechanism, C. Set - - - UTHMHE) - - - - - - - - 1
7 3100506 Lower Knife Driving Lever - - - - TXRXEE@HL/N— - « + « « « 1
8 170005 Screw(M4=0.7X6) =« =« = « = = = -+ IERY o o v o v v e e e 2
9 3151004 Lower Knife Carrier - = - - - - ° TREF i aw sl b 1
10 3151020 Looper Thread Pull-off + « « - - W= RABRA ST o o0 v 1
11 3100513 Lower Knife - = = « = =« « « « » TRAR e ve e 1
12 3100560 Supplementary Spring = =+ + = = ¢ EXXE®EI AR - - - - - 1
13 3500503[3100501 JUpper Enife Carrier - = = + =« = -« EAXEB oo I
14 190006 Screw(M4—-0.7X4) =« + « = « « = J o S A I IR N 2
15 31005124 Upper Enife+ » « o » oo v o a s s b R R LA 1
16 110024 Screw(M2-0.4x6) =« «» - -« - - - o S A 2
17 110025 Screw(M2-0.4X10) « « = « = « - - S 1
18 110023 Screw(M2-0.4%3.5) - -« = = - - - IESRY o o v o e e 0 e e e 1
13 3100507 Upper Knife Guide = = = = = + « EREF A2 e ey & 1
20 3100508 Clamp Spring =« « « = = = = =+ * » R A S S 1
21 3100509 Clamp Spring Pressure » + « = = - RPEI NFHY - 000 1
22 3100510 Clamp Spring Pressure Holder -+ « APEI NFETEUfIHR - - « - 1
23 130005 Screw(M2-0.4X4) =+ « « « « « « =« IERY + o 0 e o e e e 2
24 3100511 Clamp Spring Pressure Adjusting Piece f¥EI NP FEA + - 1
25 100095 Nat = ¢+ = = = = = « = + = = « - Fo R oo e e e e e e 2
26 3100503 Enife Guide Lever « = = = = « « = AR A Fleate— o o m w0 2
27 3100504 Knife Guide Lever Ring(Eeft) =« « ARAH A KL XY 7 (k) -1
28 130003 Screw(M4—0.7X7.3) « « o o « o | 2 R 2
29 3100505 Knife Guide Lever Ring(Right) - + X AL A KL /—1 v (E) -1
30 3100515 Upper Knife Carrier Spring + = *+ EARBNF - » « « -+ - - 1
31 170006 Screw(M4-0.7X2.5) + + « « » < = JERY » 0 0 o e e e e e e 1
32 3100500 Crank Chamber Cover = - - + - - - FHBIREE &8 ¢ v go W 1
33 3100531 Upper Knife Carrier Stop » = = - EXRBAbysNe o o o o 1
34 110008 Screw(M4—0.7X5) =« « « « « « « « IERT ¢ o v v v e e e e 1
35 110031 Screw(M4-0.7X12) « « = = = + - =« TERY + o o v s e s e e 1
36 000002 Spring Washer « = = = = « = « = AFYST T I v v 2o s 1
37 110091 Screw(M3-0.5X2.6) « = « = « « -« IERS v o v o e e e e 1

L

VEZ713



39
“UT-A227, “UT-A24" DEVICE(4)

39

YE2T13



‘UT-A22", “"UT-A24" DEVICE(4)

Ref.

Parts
Na
0010073
009960
000669
000600
000009
0013218
006905
0033939
0010108
0010264

1096025
0011795
3101244

ooooooo

oooooooooo

Description

Regulator (AW2000) + - - « « -
Screw(M5—0.8X%16) » « « « « -
Washer ...........
Spring Washer » « « « » « « -
Nut .............
Regulator Support - » = - - -
Wood Screw(¢5.1%20) +» « =
Hose Band = = + + « PR
Hose Union(NH-512-8%1/4) - - - -
Connector (EC6-PT1/4) - + - -

Vinyl Tube (6 X4mm) (White) - - -
Wrapping Band(2.3x92) « » -
Presser Foot Llfter Cylinder, C. Set #x8» <v V 4 ) - -

“UT-A227, "UT-A4"$E (4) 39

-----------------------------------------

-----------------------------------------

1091146
3201037
3101243

120013

000425
1094054
10901383
1090185
1090184
1097007
1094056
0010788
0011713
0011715

0010709
0010857

110089
3101242

005049
0036133

110013
1094055
1094055
1094055
1096024

Air Cylinder (EMD-SDW-25-30) - -
Cylinder Rod Chip- - - - - -
Cylinder Bracket =+ « « « - -
Screw(M6—1X15) « « « « « «

washe I * * = & s s & 2 s = =
Elbow Connector(KQLﬁ4-OlS—X15)
Solenoid Valve, C. Set - - -

Manifold(S55Y3-41-03-C4)

Solenoid Valve(SY3140-BHZ-X78)
Silencer (AN103-01) - + « -« -
Connector (KJH06-01S-PT1/8)
Solderless Terminal « + « - -
Connector Cover » = = » » » «
Connector Cover = « = + « « »

Connector (1545P1) = » + - - -
Connector (1490P1) = - - - + -
Screw(M4-0.7x358) « - « + - -
Solenoid Valve Holder « + - -
Screw(M5-0.8X8) = + + + « »
Cord Clamp(5N-¢8.4) - - - -
Screw(M4-0.7x8) = - « - - -
Plug (KQP-04-X19) (UT-A22) - - -

Plug (KQP-04-X19) (UT-A24)

Plug (KQP-04-X19) (UT-A24/8T-A) - -
Viny! Tube(4X2.5mm) (White) -

Amt .
&h £ Req.
¥l —& .« 0. 1
RS ern s oo s o 0 o 9
7 S;‘g/.T- .......... 4
AN T Tovx -« o o 2
-j* w I\ ........... 2
V¥ L— SRR - - - - 1
b, = 3 A R 9
BRI K s e o a0 0 s 1
FR—AL=Fdy - - = o e . 1
DRI H e v o v o e e e 1
s == :7’{E3) ......
jﬁiﬁﬁi/\\'/'}f ......... 2
1
TS H e ]
- VY Hay RFy S -0 o]
R IVE 87 L1 b= TR 1
BT v v v v e w8 9
E} > 5/.¥’ .......... VA
TINANRIARTHE « v o o 0 o s 2
EREFRGE) » - e e e e 1
.-7:_7’1-]1,[\' ........ 1
{;g]§§5ﬁ; ........... 3
a0 PV s S T 92
TRTH + o e e e e e e 1
BT s o« » v > oo v 5
_:*ﬁﬁi’j})\’k—- ....... 1
SRTZBEHIA— e 1
=3 3/ 4 SR I B 1
SR B e e e e e e e 1
[ B A 2
WRESEL » + + v v o0 0 1
RIS s S @ SR e . 9
O— RIS T e s e e e 1
JedRES s sm v w w8 5 1
iR 9
SEFH w wow 3
77y ........... 1

a & -

VEZT13



40

“UT-A24/ST-A" DEVICE

for “ST-A" Device

VE2T13



"UT-A24/ST-A" DEVICE

“UT-A24/ST-A"%&

Description dh %
Trimming Device, Complete Set - - A RIEREGH) - - -
Head Cover * & s e s s s s o owow ~ [\“j]j{-— o,
Cylinder Bracket Holder - « « « « Y VU FEftE - -
Spring Washer « = « « » « « « « & A7V Ty v
Screw(Me—0.7X10) « = » « » + + + fldsts v @ %4 5
Cylinder Bracket + « » « = « « « /Y U FHftHk - -
Air Cylinder (MS-10-ND-30-P) - - - =T Y ¥ - - -

..... 1

Speed Controller(ASI201F-M5-04) - A¥—FKR=ay bu—F + « « + 2

Vinyl Tube(4X2.5mm) (White) - - - E=—A 47 (8)

-----------------------------------------

Ref. Parts
Mo M
| 3109875
2 3100712
3 3001001
4 000644
5 009747
6 3001003
1 1091006
8 1095001
9 1096024
10
11 0036133
12 110012
13 3001002
14 0096022
15 0096023
16 0026438
17 003637
18 003638
19 3100703
20 120009
21 0096020
22 0096021
23 004475
24 120040
25 0096018
26. 3100708
21~ 001227
28 0096027
29 3100707
30 3100710
31 0096013
32 0096012
33 0096010
34 001196
35 005112
36 3100709
31 009749
38 3100717

Cord Clamp(5N ¢8.4) - = = - - - d—RyFyS .

Screw (M.q:—ﬂ_ T % 5) ........ J.t*?:; ......
Cylinder Link+ ¢« « « =« v o o o U Xy . .
Cylinder Comnecting Block- + + - U/ FiifEH - -
Cylinder Lever Pin = « + « « « « U F LR~y
Collar(4.01X7.4X5.6mm) =+ » *+ - BHF— + « = » + =«
Screw(1/8-44%X2.5) = + « = « « ¢ JERT + - o o - .
Screw(11/64-40%x4) =« « « « « « - HERY < o 0 o -
Movable Trimming Knife Shaft Collar |y Ry h S5 —
Screw(M4=0.7X12) » « « » « « « « HERG « « o vws
Knife Guide Holder = + » » =+ « AAF A K& - « -
Knife Guide Holder Bracket + + « XA 1 F&EERftE
Screw(3/16-32X7.9) = « « « « « « JERY o 00
Screw(M5-0.8X18) = « « « « + « - IERY « v v 0 o
Movable Trimming Knife Shaft Unit®hA Adlg (&) - - -
Movable Trimming Knife + « « « - AR - ..
Screw(1/8-44X3.8) + « « « « « IERY =« o v v .
Movable Trimming Knife Shaft Collar ®|hX R&Ehih < —
Fixed Trimming Knife Shaft -« « - EEA 2l « - -
Thread Clamp Spring(Lower) + + < B3I REK(F) + -
Knife Press Adjusting Spring -+ - A A[EfE&H % « -
Fixed Trimming Knife Spacer - - - BEHEA A AR—H -
Fixed Trimming Knife <« « » « « « BEEAZA -+« - -
Screw(1/8—44X6) =+ « + ¢ o « + o [T
Adjusting Screw(3/32-56%5.5) «+ - FHEARY - - - - -
Thread Clamp Spring - = = + = + - HRPEI AR - .-
Screw(M4-0.7X16) = + « « = « « « o S A
Finger Guard =« + =« *« « +« = + + = TA/TH—F - -

..... 1

VE2T13



41

EXTRA PARTS(1)

| VE2713-1485-2-K3N

1565-2-K3N

VE2713-148S-2-K4N
IE4S—2;F4H

. VE2713-148S-2-TIN

156S-2-T1N

VE2713-1565-2-K4A
!E#S-Z*Kgﬁ

VE2713




EXTRA PARTS (1) RS (1) 41

Ref. Parts Amt .
_Na No Description & 4 Req.
1-1 3158090[3158016]Stitch Plate(485-2) - - - « « « ﬁ%ﬁ ------------ 1
1-2  3158091[3158017] " (565-2) « - « + + - B T 1
2 3101320 Fabric Guide(Left) - - - - « - i’ﬁﬁ/f R(E) »« « « « « =« 1
3 3101321 Fabric Guide(Right) - = « = - - - FHARGEE) - -« v oo e 1
4 001228 Screw(3/32-56x3.2) « - « - « - - IERT v v v v v v v e 2
5-1 3158093[3158009]Stitch Plate(485-2) - = - « - - -« B -« 0 e e e e e e 1
5-2 3158094[3158012] n (565-2) - » » « + - - B oe e s e s e s e 1
5-3 3158095[3158047] ” (6US-2)» + + = = = + P T R R LYY 1
6-1 3159020 Differential Feed Dog(Middle) (485) Y - - - « « -« « « - . 1
6-2 3159019 » ” ” (64S) B owow ow ow ow e e o 1
7-1 3158085[3158034]1Stitch Plate(485-2) « « « « « - - 12> SUNCHR TN S 1
7-2 3158086[3158035] " (565-2) + + » ¢ = o A R 1
B cm R o 88 PR M e s BB BR srmoe w5 W R e s G AR D
R D I T T O TR R .
10 3159045[3159017]01fferentlal Feed Dog (565, 64S) - ﬁ'hi) """"""" 1
11 3159022 Differential Feed Dog(Middle) (565, 64S)® kY « « « - - « - . 1
12 3159050[3159023 MMain Feed Dog(56S, 64S5) = « « = «#EY « « + « ¢ « -« .« . . 1
13 3150177 Supplementary Front Cover » - « «fiBh O A—@@]) « - - - - - - 1
14 3150179 Supplementary Front Cover Holder fiBh G _—@GDAH -+ - « - « - 1
15 000600 Spring Washer - - - - - - - « - . ATYU T Do Tr e ooooe e 9
16 005049 Screw(M5-0.8%8) <« « + » - » « - JERY » o v 00 o0 e e Z
17 000426 Washer = = = = « o ¢ « o =« o & & Ly 2
18 120030 Screw(M5—-0.8X12) » » » = « » « IERT ¢ o 0 00000 a )
19 3150178 Rubber Cushion <+ « « « « = « « » TJoaydh e o o oo oo oo 1
20 3200012 Cover Latch Spring =« + = = » = » BIR—FoFRE e o o oo 1
921 000005 WaGhes = = = = o = = 5 2 s = « » Bdfide e » n o = owowwow s 9
22 110012 Screw(M4—0.7X5) =« » « « » « « - IERY o v v oo v e e e 9
23 110105 Screw(M5-0.8%x12) » « + « - -+ - IERY o o0 0 a0 e 2
24 000426 Washer =« « + ¢ « ¢ « o ¢ 0 v 0 Do/ e o o 0« oo a0 9
25 3150175 Supplementary Front Cover, C. Set#Bhv "— (@i ) - - - - - 1

[N

VEITI3



42
EXTRA PARTS (2)

VE2613-140L-2-TIN
© 140M-2-TIN

YELT13



EXTRA_PARTS (2)

REEs (2) 42

Ref. Parts . Am
Na N Description L - Re
1 3107002[31073241Presser Foot, C. Set(40) s () = < < @@ @ 5 8
2 110004 Screw(M3.5-0.6X8) + « « ¢« ¢ . IERD o v v e
3~ 3107303 Presser Foot Spring(Left) = « « « /NBX IX(ZFE) » » « » + -+ -
4 3107304 Presser Foot Spring(Right) NI SR(E) e e e s
T O T T S S T P R
B v 5 5w m o m e a e s 6w e m e a a e s mm e me s A = s w o moe e A S
7 130016 Screw(M2.5-0.45X6) « - - - - - - QERY & o o v v e e e e |
8 3107306 Presser Foot Hinge Pin(40) E e ol 6 V8 o T IEE TR S
9 110084 Screw(M3.5-0.5X4.2) - - - - - - IERY + o = v o o v e e
10 000327 Lock Nut ............ {m] ‘:’7-,—‘? ]\ ........
11 260006 Adjusting Screw(1/8-44X9.5) -+ - @R « + -+« o 0 - .
12 3107311 Fabric Guide(Long) + = » » « + =« HAFE) » = c0v v 0
13 110027 - Screw(M2.5-0.45X3.5) + = + « « - HERY « v v 0 0 e e e
14 0093352 Needle Clamp(40) « = « = = » « - hHIEA « =« ¢ o a0 0 0 a
15  3158080[31580041Stitch Plate(40L-2) - - - - - - - R <« o s e e
16 0063319 Presser Foot, Complete Set(40) «#fc () « « « « « +» « - « «
17 001186 Screw(9/64-40X7.8) » « « « « « AERT ¢ e e e e
18 0063283 Locking Pin(40) « = « « + « = « ke s v e w s w6
19 005122 Screw(3/32-56%5.5) ¢ + ¢« + -« IERT » v v v v v v e |
20 0063281 Presser Foot Hinge Pin(40) R - ENVA S SR TP
21 3150166 Fabric Edge Guide(Left) « « - - - Bl A REE) « o v v v 0
22 3150165 Fabric Edge Guide (Right) -BElEAH ARG - - -
23 000538 _ Washer « ¢ = = = « « « =« « « « AL R R |
24 007627 Screw(M4-0.7X6) =+ « « = « = + - IERT o o o o v 0 0 00
25  3159041[31590251Differential Feed Dog+ - + - - - NEET = = v v swwwin o
96  3158063[31580231Stitch Plate(408-2) + - + « « - + GHE » v v o v v v e s
%

VE2T?



3
= EXTRA PARTS(3)

20

YEZT13




EXTRA PARTS (3)

Ref.

oy

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32

Parts
Na

3100728

3100734
3100730
110035
340030
3100733
3100732
000496
0090846
009827

3100735

110010
000494
000538
1091051
0010260
0010337
0060248
110012
3100729

3100736
3100738
000014
009995
0010841
000002
000012
3100546
120007
3100737

170007
0034016

fEE & (3) 43
Amt .
Description - - P2 Req.
Pneumatic Needle Thread Presser, C. Set ITRAANCEEH) - - - - ]
Needle Thread Presser, C. Set - - $fR/#Fx(§H) » - - - « - . . 1
Needle Thread Presser Holder - - #t%#fx g - « - - . . .. 1
Scre'(u4—ﬂlsxlﬂ) ........ _[h*f} ........... 1
Knock Pin+ ¢ « = ¢ ¢ ¢« ¢ v v o0 e ol e B 1
Needle Thread Presser (Lower) -+« &R (TF) + - « + + « « 1
Needle Thread Presser (Upper) -« - &t#fFx=(Lk) - - - - - .. 1
Washer =« + * « = « « &« ¢« ¢ o o & Tsrsrd o ¢ o« o o o o o 2
Needle Thread Presser Spring - - &FA&x K- « -+« o - . 9
Screw(1/8-44X15.3) « + + + « « - ERY e v 0 0 v v e e 9
Cylinder Holder« « « « = + ¢ « « YU FH ¢« v v 0 0. i
Screw(M4-0.7X16) - - = = - - - - (EFiF o2 o & 0 x o« w s 9
Spacer ............. ;{4{.—-3- ........... A
washer ............. g\yf/d" .......... 1
Air Cylinder(MS4 NFS) « « « « - » TP e oo oo 1
Vinyl Tube(4X2.5mm) =+ + + « = - Pomeagbialfl s ¢ s w6 9 o
Union T-Connector (KQUO4—00) « » + =AY ¢ + « « + « o o 1
Cord Clamp(3N-¢5.3) - - « - - - B RS . . e e e 9
Screw(M4=0.7X5) =+ =« « « « « « & 1 T T 2
Electrical Needle Thread Presser, C. Set ERAdtiWzE&C) - - - -1
Solenoid Holder« « « « « « - « « Sl Fa= «v vvxasp 1
Solenoid Cover =« ¢ « « « « « « & VUVIARGI—: ¢ o o o 1
Washer « « = ¢ ¢ o o « « o & « & LA AV I T T 2
Screw (M3=0.5X5) =+ = » « « « = & |- A S S S 2
Splaspid © @ % 5 & 5 B E G W P pARE 5 o8& e s 1
Spring Washer+ » » » » = » .o = = ALY T Tt o o v oo e 9
Nut « ¢ = ¢ = s o o o o o o & = & b a2 A IR 2
Solenoid Lever « « « « « « « . - S RPITE  ~ PY . SRR N 1
Screw(M3-0.5x10) = » » -« - - - RS o v e v e e e e e 1
Tension Bar Link =+ « +« « « « FuvaviEyY T - - - - - 1
Screw(M3—0.5X2.5) « + « - « .« - IEXSE 2 o o o o v woms 1
Tension Bar = « = = « « « « « - « FTovavEe oo oo 00 e 1

VE2713



49

44

Semi-submerged installation

(Fm=)

EXTRA PARTS

Tahle top installation

(E®EH)




THREAD STAND & SUPPORTING BOARD RIBBRUEZTIR 44

Ref.

&

Qwoo-qmm.hwm,_.l

—

Parts
Na
9620696
9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
330052
930053
910003

ooooooo

9620703
9620700
9620688

911060
9620691

9620690
9620666
9620678
9620679
9620680
9620681

930055

-------

0063009
180008

000528
000667
000011
3100036
006905
000070
009858
000162
0020064
0063010

000016
3100008
180009
3200242
000541
110009

-------

3150133
110028

Amt .
Description & £ Req.
Thread Stand, C. Set(6 Spools Type) Rxr&5 (M) (64%H) - - -1
Column Cap + = + = = = = = = « « IS AX XSS oo ou e S
Column Pipe (Upper) =« = + « « « DI ARALLE) s = w5 v s 1
Thread Guide Holder(Large) - - A RFEAZL(K) - « « » « . 1
Screw(M4-0.7x20) - - « - - - - - GRS v 5 o we o o s w 1
Screw(M4-0.7X12) « « « = « « - . JEESE vy v aw e w w9 s § 8 3
Nut » « = o o ¢ & o o & & o & . & -j-y [\ ........... 4
Column Pipe Connector « « + « « - ASANLTHE -+ - - . 1
Screw(M5—0.8X13) « v +» ¢ + o « & it;%qp’ ........... 92
Nut = = = « =« =« o« ¢ & o & + + s j—.;, |\ ........... 8
Column Pipe(Lower) =« « « « « « ASANRLL(F)» = =« » 1
Washer =« « » « « « = =« « «+ &« & & in{.\, .......... 1
Spring Washer = « « = « « « « « & 27 :/9'17‘\/‘*/,\, ..... 1 -
Nut (M16=1.5) =« « = = « « « « « . b 20 2 T T S I 1
Thread Hanger (3 Spools Type) - - ALy FAVHGELA) - -4
Thread Eyelet .......... 7,{[// }\ ......... 6
Thread Hanger Holder + - - - « - Al FAaVvEFRE . -« - - 4
Screw(uﬁ—lxls) ......... Jt*/ ........... 4
Thread Guide Arm = « + « « + « » HART—=h -« « oo oo 1
Thread Guide Holder(Small) - - - WA RFEAFX(R) - « - « « .« 1
Thread Guide(6 Spools Type) - + « ALy FH A K(6Z&4%H) - -1
Spool Cushion -« « « + « -« « - & R Pyray- . - - 6
Spool Plﬂ ............ R‘If’.—}‘,m ......... 6
SDDO] Mat = « = = = +« « « « & . . xf—}p-?.‘;, ]\ ....... 6
Spool Seat Disc = « « ¢ ¢ ¢ o ¢ BAffle » s o s oo b o o 6
Spring Washer = « « « « « « « o . ALY T Ty o oo o 6
0il Reservoir Rubber Cushion + + TABE - « - - - = « « « . . 4
Setting Screw(M6-1X63) « - « - « BT Ry « « o o v o o v 4
Washer =+« « » +« ¢ + &« &« &« « o . . ARV S R 8
Spring Washer = « « « « « « « . . ALY T TS 3o oo 4
Nut = « = = o o« & o & & &+ + « « . -j—-\;, E\ ........... 4
Belt Cover(Lower) - = + » - « « . R RHNR—(F) o = =+ - 1
Food Screw(e¢5.1x20) » +» « « « . . - 3 SRR - 3
Hanging Nut = = = = = o = « « « . I%u-j—.y | T R 4
Hanging Bolt (M8-1.25X75) « « « - BUKA L « « « = = « « . . 4
Nasher = « + = « « « « « « & ., o Side » x o v o w e e 3
Supporting Board Rubber Cushion« ZHiRITAEE - + « « « « « - 4
Supporting Board Rubber Cushion(Lower) 4 T APE(F) - - - 4
Nllt ............... -)—3, I.. ........... 8
Supporting Board =+ « « « ¢ « . . ML s o o oo 0 0 0 a0 9
Setting Screw(M6-1x16) - « + - - Bt s« » o6 o 0 a v s 4
CRAIH Bl oo = = » 5 # % oo m GiHA R ¢« « va @ % s 1
Washep = & ® % % % & 5 « % % o % TESHRARE & R § 6o b e 9
Screw(M4-0.7%x8) « - « - - « . . B « v w % owow o 9
Belt Cover =+ * + + « » « « « « & A hFE— ¢ v w w o 1
Screw(M6-1x46) + « + « « « « . . L s » © v oeow o owmon o 9

YE2713



45

VEZ 71 3 CLASS LIST of MAIN SPARE PARTS (X E#M& Y X I)

Main Parts
i
Needle Presser Stitch Differen— | Differen—
Foot, tial tial Feed
Clamp C. Set Plate Feed Dog | Dog(Middle)
Models # 1k A | () | &t m e % v |F =xE Y
VE2713-148L-2-TIN © 0093356 3507050 3158081 3159044 3159013
1485-2-TIN(E) " " *3158085 " ”
1485-2-K3N(E) " ” *3158090 ” n
1485-2-K4N(E) " " * 3158093 " * 3159020
156L-2-TIN={)| 0093357 3507052 | 3158082 3159043 3159012
1565-2-TIN(E) " n *3158086 " "
1565-2-K3N (E) » 7 [%3158091 "
1565-2-K4N " n 3158094 ” 3159018
1565-2-K4A(E) Y ” *3158094 3159046 |#3159022
156L~2-T24 " 3507056 3158088 " 3159014
164L-2-TIN 0093358 3507054 3158083 3159043 3159012
1645-2-K4N(E) " " H*3158095 " * 3159019
1645-2-K4A (E) " " * 3158095 3159046 [*3159022
2711-1488-2 0093356 3107050 3158064 3159041
148L-2 (E) " " *3158069 "
1485-1 " " 3158059 "
1565-2 0093357 0064041 3158065 3159040
156L-2 (E) " " * 3158070 o
1565-1 " " 3158060 "
1645-2 0093358 0064042 3158066 ”
164L-2 (E) n n * 3158071 "
1645-1 " n 3158061 n
2715P-1565-2 ® | (093357 3157000 3158073 n
2611-1405-2 (E) 0093352 0063319 |[# 3158063 3159041
2613-140L-2-TIN(E) " 3507002 |[# 3158080 3159044 3159013
2740PR-1485-2 0093356 3157010 3158077 3159052

() O)OFVWTWIBEREEBETHELY S¥A. xOFHIKERH T,

Note:The models with (E) are not mass produced. The Parts with K are extra.



